“rinted in‘ U.S.A,

\

‘ :- o MODEL- 220,.222 AND 442

* COMPACT TRACTORS

1969 & 1970 Models, Prior ﬁo S/N 9646801 -

Pan@s Catalog No. E1 123

" \
F Y 480022000
'5

2 o

-

* NOTE: This Parts Catalug repiaces the prewous issue No.
D1123 whlch is obsolete and should be d1scarded

OPE Division

Service Department

119 S. First Street
Winnecanne, Wis. 54986

Vg

g Valve, Coppral .. 0.......... .
Valve Control Linkage ... ...

J 1 Case '
A Tenneca Company g

N .

AirCleaner..................
Battery .....................
Belt; Starter-Generator . ... ...
Breather, Crankcase. . ... R
Camshaft........ e
Carburetor............. 5. ..
ConnectingRod .............
Crankshaft..................
CylinderBlock . ., ............
CylinderHead -..............
Electrical System ............
Engine Block & Attaching Parts
Exchanger, Heat .............
Exhaust System e -
Fan ...

Brakes .....................
Decals .....................
Electrical System ............
Fenders .....................

Hydraulics....‘........' ..... :

. Coupling, Pump Drive .. ....
JHoses, Lines & Fittings .....
Motor, Hydradlic Drive .. ...
Pump ....................

Implement-Lift Lever .........
Instruments . . veienaaa NP

PAGE

PAGE

33
4
17
37
61-63
57-59

“29
29
39
29
43

49-51

- 43
53
49-51

47
38
57-59

\
..‘ \\
ALPHAB%TICAL INDEX
\ .
ENGINEQECTION - i
GRID \: A
A6 Filter, Breather ..............
D12 Flywheel ...................
B4 Fuel Strainer ....., e
A8 Fuel System-...... e
“A8 Gasket Kits .................
B6 Gove(nor ......... e
A10-A12 Muffler ........... P
A1D-A12 OilPan......................
A14-B2 Piston > ... ................
AT4-B2 . - Pulley, Cluteh ...............
*.-EB-EB ; SparkPlugs . ..ovovv e
Al14-B2 Starter - Generator .. .........
D4 . “Tank, Fuel ..\l
AB Throttle Linkage .............
B12 Valves ........ e
. N
BASIC TRACTOR SECTION K . )
GRID \
c8 :mmmm&omwmm\
D2 Welghts ................
B4 Mode! F28 Three Point Hitch .. .
Ci2 Model F27 Three Point Hitch
E10-E12 Adapter ................
EG-E8 Mode! F22 & F24 Sleeve
C6 Hi‘tches .................
C4 Model F18 Counterweight
C4 Brackets................
C14 Model F11.Shaft Drive PTOQ.. . ..
" Cc4 Model F30 Hydraulic Lift ... ...
D4 Pulley, Clutch s ........... ...
D10-D12 Seat, Operators ..... e
- D4 Steering Wheel Er Gear .......
D14 -~ ToolBox ...................
.D10-D12 Transmission................
D8 Wheels, Front & Rear .-..... ..
D8 .
€14 bR
E6-E8 .

PAGE

13-15
17

o
13-15
21

13-15

9-1
17-23

65
71

73
75

GRID

E14



' GENERAL INFORMATION

indexes | .\ ’

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Pa\r\ts An alphabetical index is provided at

the front of this Catalog to locate the major -

group§ or assemblies. A numerical indexat
the rear of the Catalog gives the part-num-
bers and the pages on which they are de-
scribed.

\

\' -
iHlustrations

All parts, are illustrated in "Exploded
Views" which show the individual parts in
their normal -\elationship toeachother. Re-
ference numbers are used in the illustra-
tionsg. These numbers correspond to those in
the "Reference Number" column and are fol-
lowed by the pal\'t number, description and
quantity requlred\

Orders ~ N

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shlppmg address.

Changes

When changes to the machine make it nec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue" number and date will be
advanced. a :

It is imperative that revised Parts Book '

pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead to confusion and defeat the
purpose of the book.

Indented Description

Indented parts in the descriptive ligt areapart of the precedmg assembly or sub-assembly,

The quantity shown\m the ”NumberoRequlred” column is the number of parts used on a ma-
chine exc¢ept where parts are indentedindescriptivelist. In this case the quantity shown is the
number required for the preceding assembly or sub-assembly.

DESCRIPTION REQ'D

REF. {y PART NO.
A 55159 CYLINDER ASSY - rear steering™ . . . .. ... ... .0' ... 1
28 A 56208 SOCKET ASSY -rear cylinder . . . . ... .. .......... 1
29 A 55956 ) PLUG - adjusting, socketassy . ................ 1
30 A 55957 . SEAT -socketball, ., ... .. ... ... 0. .. 2
31 A 56210 , SPRING - socket , , ., ... ... : A R 1
32 A 56209 SEAT -~ socket spring . . .'. ... . ... .couur.n. 1
33 G 45175 CLAMP ASSY - socket aSSY . . . . . . v o v v e i i 1
16- 836 BOLT - 1/2" X 2-1/4" N.F.heX, .5 oot ..., 1
34 132- 104 PIN - cotter, 3/16" x 3. ..., ... S 1
- 35 A 55889 STUD - ball,socket & cylinder . . - . .. ... ..o ... 2
36 13- 410 BOLT - 1/4“ x5/8"NC., hex. .. ... . ... ... .. . .. 4
3T 92- - 4 LOCKWASHER - 174" SAE . . .. . . . 4

Terms "Right Hand” and "Left Hand"

"Right Hand" and "Left Hand" sides of this machine are determined by standlng at the rear
of the unit and facing m the direction of forward travel. ¢

Py,

CASE 220,222 AND 442 COMPACT TRACTORS

TRACTOR MODEL AND
SERIAL NUMBER

BY )

R
-i

P

'}N

Lo
g

E’

T

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

C 15964 K241 A Engine

220 TRACTOR
Spec. No. 46617 D

C 15965 K301 A Engine

222 TRACTOR
Spec. No. 47382 B

C 15965 K301 A Engine

442 TRACTOR Spec. No. 47382 B

) 5.'.Sferic.|| Numbers

: When usmg this canlog mmce Lhe 1e[erence 6 senal -
numbexs uf’ ‘»’umus components noted’ here and listed

the "description! cupy: By referring to correclse.nal narn- S
bezs propur palts 1donu[u1t1u1 v.:ll be; assured R




t a,

CASE 220 222 AND 442 COMPACT TRACTORS | 5

AIR CLEANER
!

'
r

REF, PART NO.- . DESCRIPTION : REQ'D
1 KOAZ235100 AIR CLEANER ASSEMBLY .......... e e e e e, 1
2 129- 409 - NUT - wing 3/8" NC . v ve v e se e e 1
3 KO 275341 © GASKET - air horn « » v v v o s e v v v o .. e e et e e e el
4 NS5 COVER - air cleaner {Order KOA2351G6) ... ... R |
5 A 70090 ELEMENT - air cleaner, , ., ... ...\ .ov.u... A |
6 NSS BASBE - air cleaner {Order KOA235100). ... ... e e .1
7 197 - 94 SCREW - fillister head 10-32 x 5,16 . , ., . .\ ... .. ... .. . 3
8 195- , 512 WASHER - plain 3/16" . _ ... .......... et e e e e, 3
9 KOA 536 WASHER - COPPAY & v v vttt e ae e s s nen S e ke s e e .1
v - w
EXHAUST SYSTEM | ' 7
)
1 NSS MUFFLER - exhaust (order C18039). + v o v vo s onnrnnn. .. 1
2 C 10372 - GASKET - exhaust pad ..... e et e e e e e e |
3 61- 510 SCREW = 5/16~18 X 5/8" Socket HeAd v « v v v v v v v veavee s, 2
!
| L
F’ :
!
-
r |
yé
',/
- B I

Printed in U.S.A. LT July 1976

W e




b
4

T UTCASE T 220,222 AND 442 COMPACT TRACTOR 7
. ‘\\.
CRANKCASE BREATHER '
REF, PART NO,. ~* DESCRIPTION REQ'D
1 25- - 104 NUT-1/4"NC HEX -~ ¢ vt tscccncnacnnsnens e e rreaan 1
9 92— 4 LOCKWASHER - 1/4" « v o v e a0 R T, P |
3 - KO 275220 STUD = valvVe COVET = * = = v o o 5 5 6 6 8 8 8 « 6t s cuvmonnsacens 1
4 . KO 275143 COVER = VAlVE s v v =t s s s a s s t s s sasovoncanennsenns eel .
5 KO 231032 SEAL-breather «» - v v ve et iiinin it nnssnnn, 1-
6 KO 235048 GASEET - breather plate «« « s v s vocncvrecennnans re e s . 1
i KO 235118 FILTER - breather « « v v vuc it i ittt bt e s anecnnneen 1
8 KO 235117 BAFFLE - Dreather s+ s o ¢ « o c s s s s e s ot onmnnoecnoeeess 1
9 KO 235047 REED - breather». ...« fgmre e s e e aa s e rae YIS |
10 KOT235631 . PLATE - Dreather: s +veeueuececeeearoenannranenannal
11 KO 275144 GASKEET - VAlVE COVET =+ v s v v e cvvsnnnnonnsonocnnssns 1
I T d
220 CAMSHAFT AND VALVES |
14 KO 235826 VALVE - exhaust - ... tesesennn s s st s s e e e 1
15 KO 235008 VALVE - intake. « o oo v s iiniinadanenranunnnnonsones 1
16 KO 230170 INSERT - exhaust valve seat . . . . . et ettt er e 1
17 KO 235007-5 GUIDE - valVe: « v v v v s v e vnvaas fen e e e snn S heareaans . 2
18 KO 235011 SEAT - valve Spring. « « « « v v v v o A 2
1% KO 235010 SPRING - valve s « « v oo v e v vnas At et r ittt 2
20 KO 230011 RETAINER - valve spring. ..... fee st et et s a st a e 2
21 ¢ 24884 LOCK -valveretainer - v - v o vt i v in e e in e nennnenns 4
22  KOD235327 LIFTER ASSEMBLY. .« -v.... et er e 2
23  NSS SCREW ~ tappet adjusting . « «/e e v v o v vt v v v n e s s e e 1
+ 24 NSS LIFTER - valve « « s v v v 7" ...................... 1,
25 C 24885 CAMSHAFT ASSEMBLY ..... At e e et 1 .
26 KO 275066 SPACER ~ camshaft, 005" +/s o v o0t v inie i iiianan UAR,
26 KO 275067 SPACER ~ camshaft, .010" /. . oo o v v e e i it i st e e ns UAR
a7 KO 235053 PIN ~ camshaft. ... ... ';’. ....................... 1
28 v 34346 SPRING - actuating s » « + « e e e s s et et e e et s 1
29 KO 230265 INSERT - intake valve seat.,/...... feaenraaua ceenena 1
222 AND 442 CAMSHAFT AND VALVES
p :
37 KO 235826 VALVE - exhaust ««-voemevnnnenons ST 1
38 KO 235008 VALVE - intaker » « « s = -« te e et esa e /_,. b e v e A s e s 1
39 KO 230170 INSERT - exhaust valve seat « « « « « = - L I IR I IR I 1
40 KO 235007-8 GUIDE ~ ValV@- = « = ¢ v 0 4 s o 0 ¢ s 2 a asososooecasoessanns 2
41 KO 235011 SEAT - valve’Springe » « c c e e v v e evvrennstoanncannnnnss 2
42 KO 235010 SFRING -~ valve « - ¢« s v - vt et v te st oastannncansnanas 2
43 KO 230011 RETAINER - valve spring« - « - + « v« » » et e s eas e 2
4 C 24884 LOCK - valve retainer - . v v o Sttt e et a ey 4
45  KOD235327 LIFTERASSEMBLY......................’, ......... 2
46 NSS SCREW - fappetadjusting. . . . .- e o vee.., e 1
47  NSS LIFTER = vAlVE + v 4t s s v vt re s s osnsssanaonsesensnna 1
48 KOE235646 CAMSHAFT ASSEMBLY 4 v vt ev v nvoneasosa fare e 1
4% KO 275066 SPACER - camshaft, .005" « v s v a s s s b e s e s e s ensaa UAR
43 KO 275067 . SPACER - camshaft, 010" v v - - o st ettt vnn s s e voanan UAR
50 KO 235053 PIN-camsghaft. . . . .. .. .. i it i e st et e s nnnnen 1
81 v 34346 SPRING -actuating. - « - s v st e e e mnornennoanassnn |
52 KO 230265 INSERT - intake valve 588t . v v v v v v e uvominnsonnnevanss 1
Printed in U.S8.A. _ April 1980

&



CASE 226,222 AND 442 COMPACT TRA(TTORS 9

h

220 CRANKSHAFT.PISTON — CONNECTING ROD

REF. PART NO. " DESCRIPTION C REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std. size) - ',J AR MR |
2 KO 235287 RING SET - piston (For oversize, see item 16)+ =« ¢+ s s a1
3 NSS RING - top compression® « ****+ s csscnoenenan. N
4 NS5 RING - 2nd compression (Includes expander) - « - - = » LI |
5 NSs RING - 0il (Includes expander)s »» «+ oo o v o e unvanann 1
6 KOA235611 PISTON ASSEMBLY (For oversize, see item 15Y« « « =« = - » v 1
7 KO 235004 —> RETAINER - piston pin » « <« ¢+ + -« -« ceeai i .2
8 KO 235572 “ Pm-piston.-....--.....-....-.-..-........1
g NSS PISTON-«»ev s vuunnnn I R
10 KOA235139 CONNECTING ROD ASSEMBLY (For undersize,
SeeitEmla).-- ........ L T T S -1
11 KO 235003 WASHER - special s« oo v oo v v I LI e
12 99. G- LOCKWASHER « * ¢+t 6 s amonnss e e v e D
13 KO 236611 SCREW - cap, connecting rod «+ +« =« + e e e e w9
14 NSS ) ROD - connect}ng ------- LT T v e a]
15  KOA235569 PISTON ASSEMBLY - 010" oversize« « <« =+t sv e vevan]
15 KOA235571 PISTON ASSEMBLY - .020" oversizes - « » L I I A |
15  KOA235618 PISTON ASSEMBLY - .030" oversize: » +r+evaeescnsson ce1
16 KO 235288 RING SET - piston .010" oyersize s« «s«arocsnnn. -
16 KO 235289 RING SET - piston 020" oversize s+ + st s c = s e e v v v aunnnn =1
16 KO 235290 RING SET - piston .030" gversize s« s s «ir s+« .. BRI |
, 17 KO 235573 PIN - piston, .005" oversize + e+ o0 v vl e e e e 1
18 C 18101 CONNECTING ROD ASSEMBLY - .010" undersize « = =« « « v+ s s+ 1
19 R 16287 OIL SEAL - crankshaft rear- «» s ¢+ s s e s 200 u e e e e e 1
20 40035 BEARING - crankshaft ball « » « e« o = « « = « P e .2
21 W 3063-8 KEY - 1,/4" Sq. x 3/4" (Pump Coupling) = = *++ =+ rs e e e s nuuan 1
22 KOB235711 CRANKSHAFT - -« v+ v 02 0 e cuasnnas R R R R +1
23 A 27001 KEY - flat 3/16" x 3/16" x 1-3/8" (Flywheel) « v+ v ¢ a0 a0 v v el
24 ¢ 18097 OIL SEAL - crankshaft front « s« « = = « « » e e e e e 1
25  195- 541 WASHER-5,f8"-................‘..............,{.J..l
26 131- - 301 NUT --special Marsden 5,8 NF*««es 00 PR e e s e e 1
o
&
.'_____ ) /s [
* Printed in W.S:A, . - July 1976

e




222 AND 442 CRANKSHAFT,PISTON — CONNEC

CASE 220,222 AND 442 COMPACT TRACT(?RS

REF. PART NO,

000 T N s G2 D -

NSS .
KO 235889
NSS '
NSS

“NSS

KOA235827
KO. 235004
K0A235827
NS5
K0A237344
KO 235003
92- 6
KO 236611
NBS
KOA235865
KOA235866
KOA23586%7
KO 235890
KO 235891
KO 235892
KO 235868
C 23135
R 16287
- 40035

"W 5063-8
" KOB235949

A 27001
C 18097
195- 541
131- 301

- . Printed in U.S, A,

'
\

/
/
DESCRIPTION - /
PISTON AND ROD ASSEMBLY  (Std. sizg)» »+« «
RING SET - piston (For oversize, see item 16)
RING - top compression ¥
RING - 2nd compression (Includes expander)

RING - 0il (Includés expander)s « « s « s o w e s o s oanans

PISTON ASSEMBLY (For oversize, see item 15)
RETAINER - piston pin /

----------

--1
eel
..l

TING ROD |

CONNECTING ROD ASSEMBLY (For undersize, see item 18). .. .1 °

WASHER - special '

SCREW - cap, connecting, rod . .
ROD - connecting
PISTON ASSEMBLY - .010" oversize
PISTON ASSEMBLY - .020" oversize ..
PISTON ASSEMBLY - .030" oversize
RING SET - piston .010" overgize
RING SET - piston .020" oversize

RING SET - piston .030" OVersize- -« -+« .« . S

PIN - piston ,005" oversize

CONNECTING ROD ASSEMBLY - .010" undersize
OIL SEAL - crankshaft rear '

BEARING - crankshaft ball

KEY - 1/4'" 8q. x 3/4" (Pump Coupling)

CRANKSHAF T -+ « v« 0 e v ornmnnnnns e e s ot wn e ovanannna 1

KEY - flat 3/16" x 3/16' x 1-3/8" (Flywheel)
OIL SEAL - crankshaft front

April 1980




D m

a

b 4

I

-CASE 220,222 AND 442 COMPACT TRACTORS 13

S —

&h

. 12

220 ENGINE BLOCK AND ATTACHING PARTS

. . . . REF. PART NO, . DESCRIPTION - " REQD
. . . ER | KO 271077 BOLT - cylinder head (Length 2-1/4") « o« a... I RPN “6
2 KO 235175 BOLT - cylinder head (Length 2-1/2") + v e o e 0 nnaven R /
3 KO 270889 WASHER - cylinder head bolt = =« s« -veveveass... REEEEE 9
4 - KO 236546 HEAD - cylinder- *Te 2 e v e s e e e ad s e he e a R -1
) KO 237658 GASKET - heads « c o v s v v v vovesasn Pes e naannas Caeaaa 1 -
6 KO 235747 DIPSTICK (used on models prior to §/N 9641001 ..... . | ,
® 7  KOC 236303 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft, *
’ ' rod assembly, camshaft, valves, bearings and plate)s + . « . . .l
8 C 24138 BLOCK ASSEMBLY - cylinder, stripped (Std. bore) « «...%. .1
9 KO 230170 INSERT - exhauSt vAlVE « « s st e vvnvsncnnoasese seedl
9A KO 230265 INSERT - intake Valve Seat L R R A L I I O N S R 1
10 KO 235007-8 GUIDE - valves e « c s« s anvaa Cre et r s e a2
11 KO 235125-8 SHAFT - Stub, GOVEINOTs « s v e s s v v s vveas sesedas il
12 v 34418 BEARING - needle, governor shafte « o v s oo n v R
. 13 41- 18 PLUG - expansion. « » e v s a e s e nuve L |
14 113- 208 BOLT - 3/8" x 7/8" NC hexplated « v eeenranannn . 4
15 192- 21 LOCKWASHER - 3/8" plateds « - = » s s s e s s s v nunnn b e neesas 4
16 KO 235025 GASKET - Camshaft cover L B R R T I T R . LI B R I S Y 01
17 KO 235028 COVER - camshait BEATs v 4 v s a v v o v essvnsaa e e v ewal
18 192- 19 LOCKWASHER ~ 1/4" plated « - = s+ vvoesssnann s e e 4
19  113- 8 BOLT - 1/4" x1/2" NCplated » = = - v s 0 s s s, tr s me e . od
20 KO 235353 GASKET-Q:[]_ PALs » + ¢+ 4 s o o e n o s s D L [
23 KO 237808 BASE -o0ilpan«s s s s« f e uvsecee it 1
24 192- 21 LOCKWASHER had 3/8"plated LI L B I B I TN T R R I S " a8 s s 8 04
25 113- 207 BOLT - 3/8" 21" NChexplated « e c v v v e v v nouceneneennns 4
26 C 14399 PLUG -0l drain « « e s s s e s v s eosnmanensnnnasn . 1
27 R 16287 OILL SEAL - crankshaft rear......... B |
- 28 40035 BEARING - Crankshaft Ball « « v e v v e v o v enseean S e s 2
29 KO 235757 GASKET - shim, bearing plate, .010" .+ e v v v ... A ... 6
29 KO 235070 GASKET - shim, ,010"--..... S -4 -
30 205- 27 PLUG - button, timing hole « s s s e ves v P st s aeas 1
31. C 22700 T PLATE - bearing (Can use KO235815) + -« c v v v v v uvn seenaaal.
32 192- 21 LOCKWASHER - 3/8" plated = ¢ s e tnvucennnaneen Nesensn 4
33 113- 207 BOLT - 3/8"x 1" NCplated «eesoeuunsas, Ceveerpseeeae 4
34 C 18097 © OIL SEAL - crankshaft front « s oo v vvcneviiunn., crresan 1. -
35 KO 235818 FLYWHEEL ++0sa.. I T I T
36 195- 541 WASHER - special, plated « e e s s e v nvanunnn, ceeennaaaa .1
37 131~ 301 NUT - special, Marsden 5/8" NF« s c o v v v v s evvsannncnasss 1
38 ¢ 14953 DIPSTICK ASSEMBLY (used on models /N 9641001 and after) . . .1
) 39 A 27365 "O" RING,- dipStiCK « s « s + s o oe s s anssnnnnnns Vesean .1
— 42 KO 235748 STRAP - lifting -+ . .- e Mo s vt PN .1
43 C 18814 NIPPLE - oil drain extension » » « « » . teesesaas it nenaaas 1
44 .C 149086 GASKET -~ plug, 0ll draifie « e e c s s o s assnvonannnnsa seaal
| 45 C 238§B KIT - engine gasket and geal ««avensonannn. R A |
| 48 B 59393 GASKET - fuel strainer bowl « « « o o v e v v v v esnuen.s eeaal
| 49 KO 220174 GASKET - Dreaker COVETs « « o = v s v s s s sesannnonnsnss.a 1
| 50 KO 235048 GASKET - breather plate v« e v e v v o v s aenna. c e 1
| 51 KO 275144 GASKET - valve COVEr v e v v v svnraenan. e ecienerana 1
{ 52 KO 235025 GASKET - camsShaft Gear COVEr « v v v s v o v uass Crrseean .1
53 KO 235353 GASKET -oilpan -« cauae.. esesisieneerna el
.54 KO 235757 GASKET - shim, bearing plate, .010" ......... seresran 6
54 KO 235070 GASKET - shim, 010" |, . ... ... 0inneunrnnns +.....UAR
~ 95 KO 237858 "GASKET - cylinder head . » . - . ceeens cereeees RS S .
g 56 C 22738 GASKET - fuel pump flange . . ... cesesesvmatnneaan .ol . :
-~ 87 ¢ 23860 GASKET - carburetor flange . . ... rrrreans tenrsean . a1 .
. .98 KO 275341 GASKET - carburetor air horm v v vv v vevecnnnsana | :
- . ) 59 KO 235057 GASKET - oil pan (Not used on this model). o « o o o v e s 0 v e s sl .
@ : : Printed in U.S.A. : April 1980
) LA—
B




P

I - IS PP SN

222 ' AND 442 ENGINE BLOCK AND ATTACHING PAR';S

T

REF. PART NO,

gA
10
11
12
13
14
15

16
17

18
19
20
23
24
5
26

28
29
29
30
31
32
33
34

35°

37
38
39

42

44
45
48

50
51
52
53
54

55
56
57
58
58

KO
KO
Ko
KO

271077
235175
270889
236438
KO 237658
KO 235747
C 24141

C 24141
KO 230170
KO 230265
KO 235007-8
KO 235125-8
V 34418
41- 18
113- 206
192- 21
KO 235025
KO 235026
192- 19
113- 6
KO 235353
KO 237808
192- 21
115- 204
C 14399
R 16287
40035
KO 235757
KO 235070
205- 27
C 22700
192- 21
113- 207
C 18097
KO 235818
195- 541
131~ 301
C 14953
A 27365
KO 235748,
¢ 18814
C 14906
C 23858
B 59393
KO 220174
KO 235048
KO 275144
KO 235025
KO 235353
KO 235757
KO 235070
KO 237658
C 22738
C 23860
KO 275341
KO 235057

Printed in 1.8, A,

o

'WASHER - cylinder head bolt « s+ e s ot

.BEARING - needle, governor shaft .

‘NUT - special Marsden « «sceaeess

‘DESCRIPTION
BOLT - cylinder head (Length 2-1/4") . ...
BOLT - cylinder head (Length 2-1/2™. . . . .

HEAD - cylinder......
GASKET - head ..

L N N
- s 2w o » .

------- L

DIPSTICK - (used on models prior to S/N 9641001} . . .
BLOCK ASSEMBLY - cylinder, short (Includes crankshaft

rod assembly, camshaft, valves, bearings and plate) . .
BLOCK ASSEMBLY - cylinder, standard bore « -« -...

. INSERT -exhaust valve + « v+ c e e v e e v nwns
INSERT - intake valve seat. .
GUIDE - valve .

SHAFT - stub governor +.........

PLUG - expangion - « + - v v o v o a e
BOLT - 3/8" x 1-1/4" NC hex plated . - .. ..
LOCKWASHER - 3/8" plated . - - - . «a
GASKET - camghaft cover. . . ... ...
COVER - camsHaft gear . « o v v oo v v ..
LOCKWASHER - 1/4" plated ... . . .
BOLT - 1/4" x 1/2' NC plated. . . .
GASKET -oil pan y . .
BASE - 0il pan
LOCKWASHER - 378" plated . . ...
BOLT - 3/8" x 1" NC hex plated. .

PLUG-0ildraifl. e v v s vuwneneen- “e .
OIL SEAL - crankshaft rear .. .......0.0...
BEARING - crankshaftbhail . ... .00 eeunen
GASKET - shim, bearing plate .010". . ..
GASKET - shim, .010" .. ....... .-
PLUG - button, timing hole . « . .. .,
PLATE - bearing ‘
LOCKWASHER -~ 3/8" plated . . . . ...
BOLT - 3/8" x 1" NC plated .. ....
OIL SEAL - crankshaft front . . . ...
FIYWHEEL . . - - - . .t s v e h s “ e
WASHER - special, plated. . . . . .

P B ® 4 2 s & % e B 3

CASE 220,222 AND 442 COMPACT TRACTORS 15

REQ'D

- “ 8 e

8 v s

>

LR ]

.

« a
4 W
.

DIPSTICK ASSEMBLY (used on models S/N 9641001 and after). .

"OU"RING - dipstick e o v 0 ¢ o e et vt v v v u
STRAP - lifting
NIPPLE - oil drain extension ««. .. ...
GASKET - plug, 0i1drain + e e e v v s v e ewaeons

------- LR N LR I B R B T R Y

KIT - engine gasket and seal . . . .. v e s aaeas
GASKET - fuel strainer howl. « « v v v« v ¢ 0 4«
GASKET - breaker cover . ...... R
SEAL -Dbreather. .. .. .........

GASKET - valve cover....
GASKET - camshait gear cover, .
GASKET -0l pan . v e v v v vesonno
GASKET - shim, bearing plate, 010", . .. ..
GASKET - shim, .010", ;,......
GASKET - cylinder head ++ s e v v vv v e

GASKET - fuel pump flange ... v cvou ®wes o

GASKET - carburetor flange « + « « + « «
GABKET - carburetor airhorn « .+ ... ...
GASKET - oil pan (Not used on thiz model) - -

April 1980

‘

"‘"""""EU’NHH*@H”##HH»&@'HHHNHHHH

[l (= L N )




k=]
'z}

:ooo—:o:cnrhwl\:l-';u

REF.

1,

O =T T an o L3 DO

Printed in U.8. A,

CASE 220,222 AND 442 COMPACT TRACTORS 17
. v N
3
BAFFLES, SHROUDS AND CLUTCH PULLEY
. PART NO, DESCRIPTION ' REQ'D'
C 18206 DEFLECTOR - engine ail - « v o ¢ o ¢ « v s s o eceneos PR 1
192- 19 LOCKWASHER - 1/4" plated o o o o o o o v oo enaconnneennns. 2
113- 6 BOLT ~ 1/4" x 1/2" NC hexplated « « « + e s v e e v veennnnnn,. 2
KO 235955 BAFFLE - cylinder head ... ...i.eui'tieuennnnnennnn.. 1
KO 235368 BAFFLE - carburetor side air. « o v o v v v n o v es s oes s eenn. . 1
KO 235207 PULLEY - starter., . .. .0ttt et s eee v e e eeeenn, 1
KO 235052 SCREEN - blower air intake . ...\ vvsesenconennenn... 1
195- 515 WASHER - 1/4"plated . . v i e s e e vanennn feeeeead
192- 19 LOCKWASHER - 1/4" plated . o . . oo v sveoeeeeeee oee s 4
175- 436 .  SCREW - 1/4" x.5/8" NC truss head Phillips, plated . . . . . .. . . 4
C 24729 HOUSING - bIOWETr, . v s i v e e e e, fr e e e e 1
113- 2. BOLT - 1/4" x 3/4" NC hex head plated .. ......... e 4
192- 19 LOCKWASHER - 1/4" Plated . . . .. ... e it e e 4
KO 235054 BAFFLE - cylinder o4 v v et o i it e e i s s sennennnnnnas 1
NSS CLUTCH - pulley, repairs page 27 {order C19005 clutch
and CI5721 SCreen) » ¢ ¢ e s s o v v v s 0o e annnerocesenese 1
C 10312 SPACER = SHOTE # v = v s ¢ 6 20 6 8¢t umssseanacassesnssass 1
C 17217 KIT - fan, BNZINE « « v v a o v v 0 s ununea e s e e s et e e 1
185- 104 WASHER - 3/8" DIAill + + v 2 ¢ 2 8 6 cttmvnnsnannsannesncs 1
192- 21 LOCKWASHER - 3/8" + e vesvetsannsnns s e e et aan e 1
. 115- 208 BOLT - 3/8" x 3-1/2" NC hex {For pulley clutch) » » « « = e s « « o1
C 23902 BELT - drive, starter, generator -s s s cvcvvnvronsnasens 1
C 12603 CHANNEL - deﬂector ----------------------------- 1
NsS CLUTCH ASSEMBLY - repairs page 25 (order C19005 clutch) - « - 1
KO 235954 SHAFT - stub (used on models prior to S/N 9641001) « s o a s o o - « 1
192- 21 TOCKWASHER - 3/8" Z P v v v s ¢ ¢ t e v anoncnsosoessesennen 4
113- 208 BOLT - 3/8"X1-~1/4" NC HEX + v et eteeansesacacannea 4
W 5063-3 KEY = 1/4" 80 K 3/4" - ot v v vttt eeneennenessnsennness 1
FUEL SYSTEM
PART NO. DESCRIPTION REQ'D
A 72073 CARBURETOR ASSEMBLY (Repairs, page 19}« « < « «« v v v us ... 1
‘C 23860 GASKET - carburefor flange - -« » v o o e v e eeecncnnnenansil
C 10678 ELBOW - fuel pump and carburetor-....... ... iu. 3
214- 283 CLAMDP = HOSBe v o ¢ 4 a o o s v 66t vsstnscsenmmmnncnseensesss 4
C 16007 HOSE - carburetor 5-1/4" « Vv i i i it i ittt e e nennesanas 1
192- 20 LOCKWASHER = 5/16" ¢ e 0 v o v o s s e oo seserenneennnnnss 2
113- 103 BOLT - 5/18" X 1" NCHEX v v oveunnoanooncennnnanns 2
NSS FUEL PUMP - (10 H.P, model) 220 (use C24851) - « » = = v« v = = = » « 1
71- 410 SCREW - 1/4" x 5/8" NC filliSter NEad « » v o v o s s nrevnnnons 2
193- 60 LOCKWASHER = 1/4" .« o o i e i e it it e it e e tinnnanss 2
KO 275341 GASKET - 1T HOITIe « + s v o oo v e m s saannesenannnnnnn 1
NSS FUEL PUMP - (12 H.P. model) 222 and 442 (use C24851) « v v o o . 1
C 22738 GASKET - fuel pump mounting - » « = e s s s s s o vensseanannss 1
C 10657 ELBOW ASSEMBLY - fuel tank « « ¢ e e e t e a v e e enmuuaesnasa 1
A 62079 CLIP - fuel iD= » = « = - 2 c 4 2 2 s o c e e v nnnmmonsnscecenens 2
C 17574 HOSE - fuel linee v ae c c i i i i it e s e it e mmeavmscnennnas 1
C 13411 TANK —-fuel v v i i h i i r et e s e eneacnns R 1
C 11529 CAP - fuel tank (Includes iNSErt)e « s o v e s o n s oo msecsncnass 1
C 11545 INSERT -fuel Cap v - - c t v o v i i s it s n e s acacnnees 1

April 1980




18

2 Y,
[ A)

CASE 220,222 AND 442 COMPACT TRACTORS

REF. PART NO,

00 =10 v OB

[2-08 ]

A 72073

KO 200380

- A 72092

A 72077
KO200383
A 72099
A 72098
F 19892
KO 200408
KO235448
K0235447
A 72103
NS§

NSS

NBS

KO 200372

NSS

NSS

NSS

NSS

NSS

NSS

C 22738
NSS

NSS

NSS

NSS

NSS

NSS

C 22738

Printed.in U.5.A,

A72073 CARBURETOR

- DESCRIPTION
CARBURETQRASSEMBLY"'""""""-'-'
- SPRING - idle screw tension « =« s« =« Caeaa
SCREW - idle adjust * ** =+ = +snse> s mmaan ..

JET ASSEMBLY - high speed and idle adjust « » ¢« «
SPRING -idlejet + o o s s o s s nmcnmcennnonnns
SCREW - adjusting (Lean-rich)}« .o+ ... e
SPRING - Lean-rich adjust 8CIew « s v » v s v s 0 e s s
PIN - caThuretor float « » « o « c o v v v au - - - teraa
FLOAT ASSEMBLY .-« «« -« - . e e
BOWL - earburetor- « - « o s v ca v mwcnnn e
NUT AND GASKET ASSEMBLY - BOWL « ¢ = v e e o s s
KIT..carbu'retorrepalr....-................
INLET NEEDLE AND SEAT ASSEMBLY - - « - « e
GASKET -carburetor bowlring «e v e v v e
GASKET -~ carburetor bowls » e o v 0 we e v et ie v o
GASKET—bOWlSCI‘e‘W°°"'-----"-- ..... .

FUEL PUMP

KIT - fuel pump{for KOAZ235845 pump) (use C24851 pump)
SPRING - fuel pump valve =« ««=-ssoosacounnn
VALVE + « « s c e vmtennnn e meeeamaaaean .
GASKET ~valve s e s« s s ¢ e v v s v nnuwosen ‘s
DIAPHRAGM ASSEMBLY + ¢+ s s s e s v e v ranaean
SPRING - diaphragm - - - - - fh e e e s s e «a
GASKET - fuel pump mounting -« -+« .- RN

KIT - fuel pump(for C22987 pump) (use C24851 pump) * *
VALVE ASSEMBLY - == r= -« ---rrcsasasnn

GASKET - valve * ===+ === et s e e et e
DIAPHRAGM ASSEMBLY ==+ s ceevenvmncnnnn
SPRING - diaphragm » « =+« =+ res s eenn ..
GASKET -valve s v e st s s e s n s s s e s e e e
GASKET - fuel pump mounting= = » === - -« e

April 1980

P e b B b R R e e el

19



& - E - - ) j
- - v

20 ’ i . s CASE 220, 222 AND 442 COMPACT TRACTORS 21
! I‘. ' CHOKE.THROTTLE AND GOVERNOR

-} REF. PART NO, DESCRIPTION REQ'D
. 1 C 13848 CONTROL - throttle ..... P h e s et et B |
\ 2 C 12224 - HANDLE - throttie control, black. .......... e aaae o1
\ 3 C 12187 CONTROL - choke....... e et et e et e .
\ 4 C 14506 HANDLE - choke control, white . . ... .......... s e 1
! \ 5 111- 1 BOLT - 10-24 x 1/2" Rd. Hd. Sq. Nk, . ......... Peereaensd
| 8 192- 18 LOCKWASHER - #10 Std. plated . . ... fe s e nerrraaaad

‘ 7 129~ 17 NUT - #10-2¢ plated. . .......... M e s e e e 2
8 KOA237653 LEVER - governor. . ... e e e e et eeaean ee.1

9 15- 420 BOLT - 1/4" x1-1/4"NChex ......... 1

10 195- 515 WASHER - 1/4" plated . ..o i v s ensvnnvnn. F e e e .o 2

> 11 25- 104 NUT - 1/4"heX. .. 0uurennnnennnnin. et bel

¥ 12 KO 235496 SPRING -governor ..,.,............. et e . 1

13 192- 15 LOCKWASHER ~ 1/4" plated . ,,........... St e s e 1

14 C 18098 "WASHER ~thrust .......... et e a e S e e 1

15 KO 275890 WASHER - wavy .. ....... e e et a el . |

. 16 H 43034 CLAMP - swivel, Wil€ . .. v . uuine v e ann.. veseraaaal

17 KO 235086 LEVER - speed control. . .......... e e s e et e R |

18 KO 235085 SPACER - speed control bracket ... .. e s e ey R |

19 KO 235084 BRACKET - high speed stop ............ S r ottt e e e .1

20 129- 37 CNUT-#10-832hex .. ... ..., c et ee e ‘s

21 192- 18 LOCKWASHER -~ 3/16" plated ... ......... e PP |

22 A 10328 JOINT -ball, . ........... R I T U e |

23 KO 235279 ROD - throttle. ,...... e N T T P |

24 49485 RING - retaining, throttle rod. . ... ...... AP ¢

25 KO 235476 BUSHING - governor cross shaft . ..... .t O |

26  KOA235256-5 SHAFT ASSEMBLY - governor CIOSS & e e v s st st nmanasn-- 1

27 v 34418 BEARING - needle governor shaft .......... P |

28 KOA235743-S GEAR ASSEMBLY - ZOVEINOY. -+ s v v v aaa S e e e 1

29 KO 235125-5 SHAFT - governor stub. » . . . . et e e 1

30 C 18099 WASHER - governor stop pin..... e e e et eae e 1

31 v 34416 PIN - GOVETTIOT S0P « + « « o o 2 v v s v e v me e ee e s B 1

32 KO 237559 BRACKET - throttle cable
33 KO 235603 CLIP = brackel . v ittt it s e st r s s e emrenee . 2
34 KOA 236919 BRACKET - choke ecable ...... c et et e e T |
35 169- 95 SCREW - #10 x 3/8" NC fillister head .

R T T

\ . _ ‘ Printed in U.S,A, April 1980




22

; CASE 220,222:AND 442 COMPACT TRACTORS 23
~ ' . ‘ PULLEY CLUTCH & LINKAGE
REF. PART NO, - DESCRIPTION ' REQ'D
1 C 10487 KNOB ~ 18VET & h vt i v everoenennannnss St re e 1
2 NSs . CLUTCH - PTO (Repairs, page 27) order C24774 clutch, C23506 arm,
‘ and C15721 SCreen .. ....c0eunecenan crssrrecsana 1
. 3 C 14224 ROD - clutchcontrol L, ... ... o'vve.. ceeressereenen 1
- 4 C 15961 RETAINER - clutch rod r e s reean es i e sabenrennssen 1
5 ' 132- 48 PIN - COtter 1/8" X 1” ---------- a8 0 F 08 Ay - » a'n L A ) 1
6 C 10312 SPACER - fan, SHOTt . . i it vt oe venseesocasnnnnnns . 1
7 NSS ‘ CLUTCH - PTO (Repairs page 25) (use C24774, C23506) ...... 1
8 353- 441 BUSHING - fHDIOCK @i vt v s v necnncnnes e |
HYDRAULIC RESERVOIR. MOUNTING
' 1 C 14240 : SUPPORT - reservoir mounting R\H, s+ v s e rreeoanscnnnss 1
1 C 14241 SUPPORT - reservdir mounting LoH, - -« vrovcecancnnens <1 -
.y 2 187- 1251 SCREW - 1/4" x 1-1)44 NC fillister head, Phillips, Z.P. - .-+ . .4
3 192- 20 LOCKWASHER = 5/168" B P, o ¢t v eseuecsctmmnnenensens 4
USED ON MODELS PRIOR TO 5/N 9641007 4 . 129- 102 . NUT = 5/16" NC BeX Z.P.™ o = v o o oo mevsenseenenennn. 4
) C 14690 CUSHION = 01l TESETVOIT e + « « 8 6 ¢ 0 o s s s sscomoosensosena 2
6 C 14246 BRACKET - heat eXchanger mounting « « e« » o v o v s vvvonsas. 2
7 113- 118 BOILT - 5/16" X5/ 8 NCheX ZoP. & cceernneenennensanss 4

]

l
(i\ ,'

e
)

‘| '\ ‘I. 'ﬁ\ 'I

‘|| |,:s, ‘|,‘l": \ . /
%\ }\ ‘:Mi 0 ::ﬁ:.",l:a“ /®
||'1 “‘ '||‘l, ll\ N
, | l ‘H_\ )

\||
¢!
I ||

| e \ r«::«. :.‘;.‘;e:g:".s;ss:'
| \

Printed in U.S.A, April 1980




24

e s o e e

Qoo =3 Lo

CASE 220,222 AND 442 COMPACT TRACTORS 25
C 15748 CLUTCH ASSEMBLY (PTO)

REF, PART NO. DESCRIPTION REQ'D
NSS CLUTCH ASSEMBLY - 220, 222 and 442 (use C24774 and C23506) * *
C 15717 HUB -------------------------------------- . 1
C 15721 SCREEN ----------------------------------- L] 1
C 15718 PLATE - CllltCh ------------------------------ L] 1
164- 41 SCREW -------------------------------- LR 2
193- 76 LOCKW ASHER - 3/8" external tooth® == ===« «.+. “reee2
c 23740 KIT_. frictiOr) dlSC .............. TErTETrTsta st - 1
C 15515 WASHER - Spring 5/15” -------- ML RN 4

C 15557 WASHER - spacer ,060'"** s vt o erasrcvrinennnss UAR
C 2267 PULLEY AND DISC ASSEMBLY - clutch * *** = rs=osese 1
C 23245 BEARING - cam and pulley = * * * = v e - =*scsnnss 3

C 1b556 WASHER - spacer 010" - s sstareccnccncnencnann UAR
NSS CAM (service with (2) C23033 cams and (1) C23506 arm) = - - * 2
c 16786 SPRING - load ................................ 2
C 15743 WASHER - SpaceI‘ ------------------------------ 1
c 15720 SPACER - hub -------------------------------- 1
195~ 104 WASHER—3/8"'""""""_ .................. 1
G 15744 BOLT - 3/8" x 3-1/8" NC hex (L.H. thread)® » = *+ =<+~ + " 1
c 23506 ARM - engaging ------------------------------- 1
C 17217 KIT - fan . = -‘ --------------------------------- 1
113_ 208 BOLT-3/8"X1—1/4” NC hex Z.P. --------- serree g
182- 21 LOCKWASHER - 3/8" *+r=--c-r-eroccrorocneacne, 4

Printed in U.S.A.

April 1980




26 . CASE 220,222 AND 442 COMPACT TRACTORS 27

C 14152 PULLEY CLUTCH

. REF. PART NO. DESCRIPTION . ’ REQ'D
1 C 23508 YOKE ASSEMBLY - clutch arm =+« s s v v oL, ‘1
2 NSS§ CAM (service with (2) C23033 cams and (1) C23506 arm): * * * - - $ 2
. 3 C 23245 ) BEARING - cam* * * * * * P r e e h e e s 4 a mas e e f e e . 1
N 4 C 16786 SPRING - 108de + t v s s 0 ot vt unee e nnnnnen, e 2
5 C 14297 RING-- retainers » » o+ ¢ o ¢ 0 4 0 v 2 o = LTt v e e h e s ]
. & C 23740 KIT - friction liner disc« v « v o ro e o Tt it i i, 1
7 C 14292 PULLEY o v e v v v v s u. A R R I T T Y el
8 C 14294 BEARING - camand pulley “ + » » s e o v v vien i v i i i a 2
. s C 14288 ° SPACER - 010" « « - v v v i v v u vy I IR IE I UAR
10 ¢ 14283 HUB AND PLATE ASSEMBLY - .+ « . - T I I el . o
11 C 14280 CSPACER - 080" « v s v v v e s e i e s e e e R 5
12 C 13077 WASHER - spring -« .+« e e D 4
. ¥
i,
v 5
\ -
i .
I 1
| |
| |
|
|
ot .
|
‘ [
’ Printed in U.S.A, . July 1976
i
&

r




CASE 220,222 AND 442 COMPACT TRACTORS 278

C19005 CLUTCH ASSEMBLY (PTO)

- REF. PART NO, DESCRIPTION REQ'D
NSS CLUTCH ASSEMBLY - less screen (use C24774, C23506) =+ » » = « = 1
1 C 15%21 SCREEN_graSS L I L I R I R St e s 1
] 2 C 18907 . HUB- clutch =++--- IR R R I |
) 3 C 15718 PLATE - clutch +++-vevuuninnann... R |
4 164- 41 BOLT - 5/18™" x 1" NC flat head socket « - - - - TRt rese. 9
- 5 193- 76 LOCKWASHER - 5/16" countersunk externaltooth -+-.... 32
6 C 238740 - DISC - KIT - friction diSce « « » =+ s e s o nsonsnnnn. -1
7 C 15515 WASHER - spring =« «» -« et e e e e shevens B
8 C 15557 WASHER - spacer .050" =+ -+ +«=x.. I T I S NN
9 C 22671 PULLEY AND DISC ASSEMBLY - clutch » = o « e v s s -« ee 1
10 C 23245 BEARING - cam and pulley == <«++ves-ene-- R s+ 3
11 C 15558 WASHER - spacer ,010" = -ervvecann.. I .- 1
12 NSs§ CAM - clutch (service with (2} 23033 cams and (1)C23506 arm) 2
; 13 C 16788 SPRING - clutch load = »+»+- -+ ML EL R BN LRSI BC R - 2
14 F 59014 RING - retaining=- -+ - - - R e v 2
15 C 18908" SPACER - h'l.lb ------ R e 2 namoan L . 1
16 O 2815N WASHER - fan 17/32" ~«sceve.a LI R IE BER M -1
- . 17 C 18340 BOLT - 1/2" x 1-3/4" NC hex L.H. threads - -=eovesvn. 1
A ‘18 C 235086 ARM - engaging - - - -+ R C e e 1
19 C 168616 FAN - cooling L S e e e eas Y s e 1
20 113- 207 BOLT - 3/8" x 1" NC hex ZP - e R IR 4
21 192- 21 LOCKWASHER - 3/8% - »+ s 4 v uenann I N teeees 4
. C 19472 KIT - clutch stub shaft (Includes items 2, 8, 11, 14,
15,16, 17 and 19) ««-«-«. e D I R, sesees 1
- . .
| .
/4
\
!
I
|
!
I -
]
f ) ’ -
~_/ Printed in U.S.A. April 1980

)



HHHHH'—"—‘-—';’:&—QC}&@;&MM»—‘H;U
=S RS R ' =
!

—_ =
o 3 -1

14
20
21

22
23
24
29
26
27
28
29
30

P

CASE 220,222 AND 442 COMPACT TRACTORS 29

PART NO.
C 16484
C 16485
C 14341
C 143286
C 14213
C 14209

14210
195- 520
182~ 19
129- 101
187- 10386
C 14500
111- 109
131- 71
C 14589
¢ 1459C
13- 514
192- 20
129~ 102
C 14729
C 14730
C 18153
182- 23
113- 424
C 145358

@)

C 14944
C 16305
113- 104
C 15183
C 15184
111~ 1
192- 18
129- 17
165- 512

Printed in U.S.A.

HOOD.FRAME AND GRILLE

DESCRIPTION REQ'D
FRAME - main (220 and 222) (Includes items 22 & 23) i e e . 1
FRAME - main (442) (Includes items 22 & 23). « v o v v e v v v an . 1
SUFPORT - steering. + . .. . Ve s e r s e e P 1
SCREW - 1, 4" x1/2" NC indented REX + @ v v v e o e oo e e s 4
GRILLE AND HOOD ASSEMBLY . « v o v o v e e eer e e e e o, 1
PANEL - rear'side R.H. . ... ... ..... P e e 1
PANEL - rear side L.H. . . . . .00ttt e o e e e, 1
WASHER - 1,4 plain Z.P, .. st e e e e e e e 2
LOCKWASHER - 1,4" Z.F, . ... i . et e e e 2
NUT-1,4"NChex .....,....... T 2
SCREW - 1,4"x1 2" self-tapping hex head ... .......... .
SPACER - hood . ..o v i i i e innn e e e |
BOLT - 1, 4" x1-1,4" R, Hel. Square Neck + v v v v e anns. -
NUT - 14" NC REX &+ ver v it vttt et e e e e e e e e e e, 1
PAD - fo0t LLH, v 4 vt e v ve i emae e ee s e r e e e s e ]
PA.D—footR.H........................... ........ .1
BOLT - 5, 16" x7 8" NC hex..... e e e e e 2
LOCKWASHEI; -5 16" ... . ... e e e e e e 2
NUT - 5, 16" NChex.......uov ... b e h e e e e e r e e e 2
SPACER - rear frame (442). ., .. ... . ... e e e e e e e 2
SPACER - rear frame (220 and 222) . ...... e e e e s 2
CHANNEL - instrument panel iner. . v o v oo v v ve s onvnnn.. 1
LOCKWASHER -1 2% .. 0t i e e e nnn S e e emee s ae e 4
BOLT - 1;2"x 1" NCheX « v veuerun.. e e e e 4
SPACER - foot pad R.H, (Used with Model F30 Hyvdraulic
75 1 1
SPRING - Brake 100K v v v vt s oot e e et m e enmesnee e 1
"LEVER - brake 10cK. . v o v v v vt e nn nnn. e et maa s e 1

BOLT - 5,16" x 1-1/4" NC hex (used with F30 hyd, lift kit)e « = = = 1
SPRING - hood latch (used S/N 9641001 and after) .. v . v v ve ol
LATCH - hood (used S/N 9641001 and after) « c v o v v o v caosaesl
BOLT - 410 x 1/2" NC rd. hd. Square NecK « s« e oo eocevyeoa?

LOCK-WASHER-#]_O-ouaonﬂonunouuoaht-nntuu ..... -2
NUT - 310 NC HeX © a0 avvowaa I R R R T T T
WASHER - 7/32" ZP * v v oo ataonunsosnsnncocansssnss?

July 1976




30 : _ CASE 220,222 AND 442 COMPACT TRACTORS 31

SEAT,FENDERS AND TOOL BOX

HREF. PART NQ. DESCRIPTION REQ'D
1 C 14250 SUPPORT - seat, 220 and 222 (used prior to S; N 9641001) =+ » .« ..]
1 C 15447 SUPPORT - seat, 220 and 222 (used S, N 9641001 and after) « + « . . 1
2 C 14513 SUPPORT - seat, 442 (used prior to 5, N 9641001) - « v e v v 1
2 C 15448 SUPPORT - seat, 442 (used S, N 9641001 and affer} »«oavnvn !
3 C 141286 FENDER - R.H.* + ¢ s et a v nanas te et e t et e -
3 C 14127 FENDER - LLH, = s ¢ v - v s ittt i i i inn et e e e 1
4 175- 400 SCREW - 1,4" x1;2"truss head Z.P, + v e v v v n v v e e e ey 10
5 192~ 19 LOCKWASHER - 1,4" Z.P. s cncvvnren e e 10
6 129- 101 NUT - 14" NC hex Z.P, » v o=« = venn e e i 10
C 13345 SEAT ASSEMBLY - (used prior to 5, N 9641001} o« v v v v v v v n .. 1

€ 15946 SEAT ASSEMBLY - (used SN 9641001 and after)e « a v v o v v .. 1

I cC 16443 CUSHION ~ SEAt = » = ¢ = & o ot et vt e oot sttt s s e m s e s 1
g C 11635 CUSHION - bacl s+ « « e e e e e L 1
g C 13373 PAN - seat (use with C13345 assembly) - - -« .o oo v i, 1
d C 15452 PAN - seat (use with C15946 assembly) =« + + s e v v v e v v, 1
10 C 14900 SCREW - #10 X 3,8 Spin-l1oK » « « + « » e ieea 5
11 195- 515 WASHER ~ 1’4" plain =+ = s = s e e v v v i v sy R v d
12 ¢ 13207 BRACKET - lunge (used prior to §/N 9641001) = « « e v e an e e n .. 2
13 11l- 101 BOLT - 1,4" x 5 8" rd, hd. square neck +»«-««v .. RIS 2
14 131- 350 NUD - 1otk 1 4" NC ReX * = == « o o s 6 v v o oo nmnnness c e 2
15 C 14534 BUMPER - seat =« =« « e e e e e C e e e )
16 113- 441 BOLT - 1,2"x2-1 4" NC hex (442) «+ vt et vannunann, M)
16 113- 447 BOLT - 1.2" x 3-1 4" NC hex (220 & 222) + v v s o e v e n . e 2
17 113- 424 BOLT -1/2"x1" NChex « vevvvnervneenn. AU ce. 2
18 192- 29 LOCKWASHER T T N
19 C 14258 LEVER - shift (used prior to 9641001) ------ R RIS |
19 € 15455 LEVER - shift fused S, N 9641001 and after) -« « « « v e o« v . . cee1
20 353- 157 SLEEVE - lock pine « -+ = = « = « Cereee e 1
21 C 14517 SPACER - cushion = = =« s s s s s s 00 v v e v e v v S 1
n2 C 14738 GRIP - shift lever = =« « + « « e e i e a e R T I T 1
23 C 15477 BOLT - 378" x 2-1;2" NC rd. hd. square neck -« ¢ et v v vun.. 1
24 O 14645 SPACER - seaf hinge (use with C13373 pan) =« + « v = v e o v v v v o . 2
25 131- 178 NUT - Jock 3/8" NC hex Z.P.« s« a v v v v v n v na, LRI RCIE R 2
26 C 11942 SPRING - shift lever « - -+ v e e e vt ittt mav i e vee 1
27  C 15396 HINGE - seat R,H, (used S/N 9641001 and after) - - . ... veenan d
27 C 18255 HINGE - seat L,H. (used S/N 9641001 and after) « « « + . . vl
28 C 15410 CUSHION - TUBDET « « « = 2 e s e v v e et s s s e nennanass vs . 8
20 195~ 2021 WASHER = 5,167 x1-1/4" Z.P, » s s v s v e vt v ennnnnnns c.. 4
30 -131- 178 NUT - lock 51687 Z.P. =« s s s v o vttt it r e e e ans s c.. 8
3t 111- 202 BOLT - 5,16 x 3,4 NC rd, hd, square neck « « « .« . teerasaas 4
32 195- 521 WASHER =~ 5, 167 ZiPy + 0 o v oo v v v onnsvisnsanasnnennsna, 4

Printed in U,S. A, . July 1978




32

[
—

-

CASE 220,222 AND 442 COMPACT TRACTORS 33
220 AND 222 FRONT AXLE

REF. PART NOQO. DESCRIPTION REQ'D>
1 C 18812 AXLE - front « v o e o v e v ounn. c e P e e, 1
2 C 14128 SPINDLE - lefthand -+ -« vt o i vt v s i v e e e e 1
3 C 14131 SPINDLE ~ right hand + + + v+ s v v o vt v e e vt e, 1
4 138- 99 PIN -10ll v ¢ v e st s i it i b e s et e nsasens e e e b e e, 2
5 C 11506 WASHER - thrust . . . i i i s s i e e s e e e e me e a |
6 219- 404 L O B 8 T o 7= 3
T C 13106 COVER - lube fitting . ... ... ..., e e e e e e aaeaaa s 3
& 132-, 311 PIN - Cotter 5,327 X 1oL 8 s i vttt ve e v onneeeeeneenns 2
9 C 12975 WASHER - wheel apindle. . o 4 o o 0 o0ttt i i e e e 2
10 A 30881 WASHER - wheel Spacer. . v v v v v v a v n . e e e ke e amaae e 6

i 187- 1044 BOLT - 3/8" NC indented hex Head. « « v v v v v v v i v v oo n e 1
12 C 14334 TIEROID - &« ¢ o e i e i s s s s st s as o a s s s mscmamesneesas 1
13 © 12102 BALL JOINT - /2" RH, Thread 4+ « « v ¢ v v e v v it e e e e e 2
14 192- 23 LOCKWASHER - 1/2" Z.P. v e o0 d ettt iiiiiiiaanenen s 3
15 129- 125 NUT - 1,2 NFhex R.H, Thread .« .« . o v v i oo v ot o nar oo 6 .
16 C 13605 BALL JOINT - 1/2" L.H, Thread..... ke et . 2
17 120~ 325 NUT - 12" NF hex LLH. Thread . ..« v e v et narsaneen. 2
18 C 14332 ROD-drag link ... .00 isscnnnn P e e b e e e 1
19  NSs PIN - axle pivot {order (1) C22278 and (1) C22568)« « v v v e v s o o ™ 1

&
':A‘
442 FRONT AXLE
1 C 18813 L I 5 s 4 1
2 C 14317 SPINDLE - right hand . .. .. c ittt ittt ittt e e 1
3 C 14318 SPINDLE - left hand « .« v o v na s ittt i ana e nenn.. 1
4 138- 99 PIN-roll. oo v s o v v o™ et e e e e et a e e aea s 2
5 C 13605 BALL JOINT - 1,2" LLH. Thread « v v v s v s o v v st vt s s nemna. 2
6 C 13718 WASHER - thrust . .......... e i e e 4
i 218- 404 FITTING - IUBE « & ¢ v v s e i i e e i s i e m e e s e vt n s s o snas 3
8 C 13106 COVER - lube fitting « ... ... I, e 3
9 132- 311 PIN - cotter 5, 32" x 1-1,4" s c o ot i it i it i it e s e s P 2
10 € 12975 WASHER - wheel spindle. . . .. Cereae e e e 2
1t A 3088t WASHER - wheel spacer-....«........ e e ve.. 4
12 187- 1046 BOLT - 3,8" NC indented hexhead s « - « -« e e L i it it v i v v v 1
13 C 12102 BALLJOINT - 1/2" R.H. Thread + « v e v s o v s o v e v mumensa-. 2
14 192- 23 LOCKWASHER =~ 1, 2" Z. P, « ¢ st e e it i e e e e i maaaaen ey 3
15 129- 125 NUT - ;2" NF hex R.H, Thread + ..ot v v e s i vmnennonsi s ]
16 129- 325 NUT - 1,/2" NF hex L,H, Thread ..... o h e i aa e e 2
17 C 14333 TIEROD - v vt i raneenn e e et 1
18 C 14332 ROD -drag ik - v c v i i e v vt i e nen e e ke s e e 1
19 NES ‘PIN - axle pivot {order (1) C22278 and (1) C22568)- - « v+ v+ o e« » 1
]
- \ »

Printed in U.S.A. July 1976



34 CASE 220,222 AND 442 COMPACT TRACTORS 3s

STEERING GEAR

REF. PART NO. DESCRIPTION REQ'D
1 L 15282 CAP - steering wheel . .". . ... ... ........ ceenea O |
2 A 70058 WHEEL - steering . .. ... e e e e s eaaa veseal
-3 25- 1510 NUT - jam 5/8"..... S e e e c i caeaal
4 C 14194 SHAFT - steering ..o vuveen..... t e D
5 C 18011 SUPPORT - steering gear . . . ... ....... s e aan.. ceeaal
6 C 14200 PIN-pivot .o o v v v e ne e .. e e e e..l
7 C 14201 WASHER - shim . ...,.......00..... cr e ee e crea-d
8 131- 1112 NUT - jam 3/4". .., ........ e e cr e e crean-l
9 G 49048 WASHER | ... ., i, e |
10 192- 20 LOCKWASHER - 5/16" Z.P, , .. ,....... e e seneal
11 113- 102 BOLT - 5/16" x3/4" NChex. ... ............. P |
12 C 14990 GEAR - steering .. ,,...... e e vee..l
13 A 81220 RING -~ external retajner. . .., ...._... e a e e seeaal
14 A 30881 WASHER. . ............ e e maaean vl
15 113- 104 BOLT - 5/16" x1-1/4"NC hex ..,...... Ce e seesad
18 192- 20 LOCKWASHER - 5/16 . ....... T et et e aeaaaaaa. veed
17 129- 102 NUT - 5/16" NChex. . . ........ e e .. 3
18 C 14343 WASHER - wavy ..... Gt e e e e e, et aaa .1
19 ¢ 12126 BUSHING - flanged nylon. .. ... ... e et .1
20 219- 404 FITTING ~Iub€ v v iy v e e e ee e e eneee . s e e ee 2
21 111- 131 BOLT - 1/4" x1-1/8" NC Rd, Hd, Sq. Nk. .. ... et .. 2
22 193- 57 LOCKWASHER - 1/4" external tooth , . .. ... 4 bt e e ..l
23 129- 101 NUT - 1/4" NChex Z.P. ... .... ettt .2
24 NSS SWITCH - neutral start (use C21993, C21988, C21989) ................ 1
\

Printed in U,S.A. April 1980 '




USED ON MODELS PRIOR TO S/N 9629606

REF. PART NO.
1 C 14950
1 C 14268
2 C 12604
3 C 13357
4 C 14186
4 C 14916
5 A 11538
6 195- 533
7 C 12115
8 C 12612
9 C 14945
9 C 14944
10 C 14944
11 132- 321
12 C 13863
13 € 13866
14 138- 9§
15 C 14187
16 C 13528
17 132- 310
18 C 16305
189 C 15632
20 195~ 104
21 213- 4
22 141- 4
23 'C 14942
REF. PART NO.
1 C 24435
2 C 10314
3 C 24433
4 219- 403
5 C 12110
6 c 12111
7 C 12370
8 A 70185
9 C 24438
10 A 30064
11 A 70062

CASE 220,222 AND 442 COMPACT TRACTORS.
‘f BRAKE ASSEMBLY

DESCRIPTION E REQ
PEDAL - brake (used S/N 9629606 to 9641001). cserens TR L
PEDAL - brake (used prior to 8/N 9629606) « = o v v v v v v v eens. 1
LIOCK -brake cveeeee. S h et s et st et as s e errre 1
SPRING -brake 10cK « c v e et v e v vonvesncneans trecesrnenal
ROD - brake (220 and 222) + v v s et v v v e e nnnnan B |
ROD-brake (442)- v v s e s st v nncn e s s erer e |
RETAINER - external o « « o o v et v v s s s aveeeensasa P |
WASHER - 1/2" Z . P.v s e et o nnves c s e s e renE s it e 1
WASHER = 1/2" WAVY + ¢ 0 o ¢ e st s snsssnnsencrneesennss 1
SPRING - brake Dedal « « « o v e o o v o ot v s s evoosensssens ..l
ROD - brake (442)e v « e e e e v nvaesas. e eve e el
ROD - brake (220 and 222) . v v+ o v 0 v tas s s ans secsenannal
SPRING - brakepedal ..+ .vueanceceennanns cresnaus .1
PIN - cotter 3/32" x1" ... v v .. G rteseseean crentsen .1
ARM - DraKe ¢« st v v v esnnsmmecnnonaeanaa P s e evel
SHAFT - brakes « o s s s o v v v neronasonanacnsecsacesnss .1
PIN - spirol 3/16" X 1" ¢ o v i e s s e naesannnns tesrssnnnal
BAND - brake + v s v e v enunvvsas s reresanam e PP
PIN - Clevis ot i ittt i tnnnonosnansnnnnrnens teer el
PIN - cOtter 1/8" X 1™ i s it ettt s e e soensasecnsnnnnesen 3
LEVER - brake lock (used 5/N 9641001 and after) .. ......... 1
PEDAL - brake (used 9641001 and after). . v o v v v v v v s s anmee .1
WASHER - 7/16" Z.P.c s v v v en e e rse st s raeeean 1
CLEVIS - 3/8". v euunnn. f e reeerasaneaas R |
PIN-clews......................'...... ....... .1
LEVER - brake lock (used prior toS{N 9641001) .+ . v v . ... |
FRONT AND REAR WHEELS

DESCRIPTION 220 & 222 442
WHEEL-rear, 5bolt « o v v s s e s vnanssnecanna 2
BOLT -rear Wheel s v v o s s s s v s s eonaseaans 10
WHEEL - front o v v vt v e v v nvanvesonnanses 2 it 2
FITTING -1UD8 ¢ s e s s s s s s s s snnsennunonesedeeanes o2
BEARING - front wheel (Inn€r) v v e s s e s nvanees 2enina “asas2
BEARING - front wheel (outer). + v s e s v e v v onoo . .2
CAP - plastic, front wheel. . . e e cns e n W ae s 2 et eann 2
CAP - hub rear wheel (optional) .. ....cuuusn -2
WHEEL ~rear,6bolt........... FEE R E T . « 2
BOLT—rearwheel ...... e ame e st an s srEscrne s 12
CAP - hub front wheel (optional}. .... ceniamas 2 it nnna .2

Printed in U.S, A,

37

April 1980




CASE 220,222 AND 442 COMPACT TRACTORS 39

IMPLEMENT LIFT

REF. PART NO, DESCRIPTION REQ'D
. 1 C 14524 LEVER - implement 1ift - - -« - - Ceag e UL I 1
2 C 14289 TPAD - lift lever v st e e s e maaaara L 1
3 C 14526 ROD - lift lever- - =»* = - * e wsoeomoeos S e B E a2 s Emraae s s e 1
4 C 12280 ROD - depth adjust « + =+« =+ «er s .y D 1
5 C 14525 BUTTON - thumb® * =+ » = = » « « « e et e e R L
6 C 14530 WASHER - spring support« - - s+ sv v ... KRR I 1
7 C 10482 SPRING - compression « « =« s oo ve v,y AR IR R 1
8 C 14528 LEVER - pivot ........................ $ e e e mean 1
9 113- 208 BOLT - 3/8" x3/4" NC.hex Z.P., « =+« vt v nruvunsn R
10 192- 21 LOCKWASHER - 3/8" Z.P. ++vvovrerunnn R 3
11 126- 119 KEY « Woodruff « - =« rso .. g e e 1
12 113- 219 BOLT - 3/8" x 2" NC heX Z.P,« =+ + v o v v v v s Svnennnn, ey
13 129- 103 NUT - 3/8" NC hex Z,B, =« v s vnens e Peraeie
14 129- 601 NUT - wing 3/8" Nylock, Z.P, - - -+« « » e NITIPIP .1
<
DRAWBAR AND TOW HITCH
!
!

1 C 13360 DRAWRBAR * « ¢« « e e e e ar e e LRI |
2 192- 23 LOCKWASHER - 1/2" Z,B, === -*rxresuss. SRR 2
) 3 113- 424 BOLT - 1/2" x 1" NC hex Z.P,- -+ - * R 2

Printed in U.5,A. July 1976




REF. PART NO, -

1 NSS
2 C 12713
— 3 ci 16744
4 D| 31945
5 C ! 13241
6 C , 13385
7 221- . 4
8 C ; 13266
9 C | 13211
10 C {12723
11 C 16699
12 C . 22638
13 C 18700
14 C 29637
15 B 52144
16 C 12554
17 C 14199
18 T 36441
19 C 14658
20 C 13212
21 C 12725
22 C 14519
23 C 141868
24 C 14644
24 C 12553
25 C 12551
26 C 12552
279 C 16295
C 24192

20  NSS

30 NSS

31 C 12559
32 C 12560
33 R 17820
34 283-, 68D
35  131- 1232
36 C 12718
37 C 14223
38 C 12965
39 C 14222
40 C 13261
41  126- 128
42 C. 13198
43 C 13199
4 A 500986
45 192- 19
46 113- 1
47  138- 2043
48 C 14844
49 C 14919

Printed in U.S.A.

CASE 220,222 AND 442 COMPACT TRACTORS a1

TQANSMISISION AND FINAL DRIVE

DESCRIPTION REQ'D
CASE - transmission (use 024843, C24802) includes bearings = = = + + « « 1
BEARING - flangeo- ----------- L I R R NI
BEARING - sleeve = ~» + » S e e e ce et reaae e )
SEAL -axle *»++=sevsnnnnnnnnn S r e E s s s anas e .3
BEABING - Sle@VEe = » ¢ ¢ » = a2 e s o= L v ]
BEARING - sleeye » » + ¢ s 2 = 222 snaes *r 4 v e e ey RS
PLUG - filler and drain 1/2" - s = s s e e e v e s n v us R LRy
SEAL - shiftrod - -~ =»+ « <& $ P e s e s re vl
. BEARING - roller, input shaft » - -+ «+ v v e ... RIS
CAP-shiftrod - - =« ~ = =« = « a a = T s eee]
SHAFT - axle, short R,H, (220 and 222) » « ¢ » - « = =t v e 2 a cev el
SHAFT - axle, short R.H, (442) -+ ««» - e se el
SHAFT - axle, long L.H, (220 and 222) - -« « - - - . sas e e .1
SHAFT - axle, long L.H, (442) » -« =+ v v nevnne... RIS |
RING-reta_1ner 2 T4 - S s e s ?
SHAFT - transm1ssmn input (220 & 222 alse 442 prior to
S/N9632452)----° ...... R R "R
RING - input shaft seal (220 & 222; also 442 prior to S/N 9632452) 1
BEARING - thrust » « « ¢ ¢« o = « = a 2« = v s L 1
RING - back up {220 & 222; also 442 prior to S/N 9632452} + « « - -1
RACE - thrust bearing + 4 4 % e weem e aEE s s e e R 2
FORK - Shiff - « = = =2 v e 2 a0 aeoen et e, ce e al
ROD_gearsh_ifto-- --------------------------- ve el
RING - refaining <« »c v v v v v e s e e v s i nn ool e e e teees B
GEAR - cluster mnput (442 S/N 9632452 and after)s « « « « « e o« » » <1
GEAR - cluster input (220 & 222; also 442 prior to S/N 9632452) « 1
GEAR - high 41 tooth » «+ + e ceve .. ane e .1
GEAR - 10W 55 L0Oth » = = =  » o« 0 v o st e v mmennnsensnnnnen. .1
KIT - diff, case (includes Ref. 34 and 35)e ¢ c c s e v o v v ervaesal
KIT - pinion and side gear » « == « =« == -~ . M R 1
GEAR ~ differential pinion=+++ s s v evuanao o, seeena
GEAR - differgntial R R . e s a e 2
WASHER - pinion thrust « - =+« -=-canva I 2
PIN - differential cross <+« v o r o LRI IR R 1
PIN - differential’cross lock: « =+ -« ««-»2 v ... P e 1
SCREW - 3/8" x 4-3/4" NC hex cap- - - - - R RN
NUT - lock 3/8" NC hex + « -+ - R I I I A vee e 4
WASHER - differential «««vo v v v, e a2
WASHER ~ Spacer - -+ et e v e oecnercannnsasnan «+» -+ UAR
GEAR - brake idler « « « s s o s o 1 s s 2+ v 2 v n nsnnsnsosaes v
. RING - retainer, brakeidler «+ » -+« o v v, sceeen]
BRAKE DRUM ¢ = « * « ¢ 4« 6 e m o s avmuncennnsass et e 1
KEY - Woodruff, brake idler - -« «+ v v e v e n e seeaaal
GASKET - transimission cover - - - « - - R I I I 1
COVER - transmission - « <« =« + « + =« h e e s s e s et e 1
BREATHER - transmission « - « « « ¢ o <« s = s o s s aaa seeeeaa]
LOCKWASHER - 1/4" ¢ ¢ i i e e e e e e e e e s s Ceeeaa vaesreaaB
BOLT - 1/4" x1/2" NC hex+ - -«csvevunonanns R
PIN - Spirol 1/4" x 11/16" ¢+ « e o v e v s s s . 1
WASHER - Special, thrust .030"" hardened- - « - - R R UAR
WASHER - special, shim 015"« « s e e v ettt UAR

April 1980
§

L]




CASE 220,222 AND 442 COMPACT TRACTORS 43

HYDRAULIC SYSTEM
REF. PART NOQ. DESCRIPTION REQ'D
1 A 70109 SUPPORT - pump mtg. (use with C14243 & C14244 pumps). + + « + «1
1 C 15335 SUPPORT - pump mtg, (use with C15481 pump} « = + v = v - = o =« -
2 113- 207 BOLT - 3/8" x 1" NC hex Z.P. s+ v + s o e s e s v araansnnsns .. d
2 114- 200 BOLT - 3/8" x 1" NFhex Z.P. « + =« - . TR P h e et n e 2
3 192- 21 LOCKWASHER - 3/8" Z.P. ¢ ¢t s vt s v eceveaa s et e e 6
4 166- 561 BOLT -7/16" x 1" NFferry cap Z.P. « - =« v v v e s s s ansunana 2
5 193~ 3t LOCKWASHER - 716" internal tooth- + v« v v v 4 - e s re e
6 W 5063-8 KEY - square 1,/4" X 3/4" «¢o-un.. e r e e e aeal
7 A 70111 COUPLING - use with C14243 and C14244 pumps)s « + = ¢ = s o = v s & 1
7 C 15726 COUPLING - use with C15481 pump (repairs page 51}« . - .« . .. .1
8  218- 5065 FITTING - hyd. 3/4 T x 7/8" "O" ring-+ » = + « + » e 1
] 218- 5007 "OTRING - 5/8" s e v s vt e mnac i P e P e e s 2
1 218- 5066 FITTING - hyd, (for valves with 3/4" "O" ring motor ports . . .. .3
10 218- 5062 FITTING - hyd. (for valves with 7/8" "O" ring motor ports + . » « + 3
11  218- 5006 0" RING - 1/2" {for 218-5066 fittings) - - -« . - . I
1 218- 5007 'O RING - 5/8" (for 218-5062 fitkings) - « + « « + & rere el
12 218- 5064 FITTING - pump suction 3/4” T x1-1,16" "O" ring - - - . » reeesl .
12 C 17236 FITTING - pump suction (use with C1548]1 pump) - « = « e v 0 e o v v s 1
13 218~ 5008 "O" RING - 3/4" (for 218-5064 fitting)s » v+« « c e v i i o as 1
14 C 1419 EXCHANGER - heat + ¢ s s a e e o v va v o . el
15 C 16101 RESERVOIR - heat 1+ v s s s e als s s an v o= v e rsser e el
16 C 11529 CAP - reservoir with insert </« - .-+ ..... I |
. 17 C 11545 INSERT - TeServoir CADIAp « « s s v v s e s s arnsnnnsos R |
18 A 70100 STRAP - reservoir mounting « -« » + s v e e e v v s v s cerear e d
19 173- 215 SCREW - 1/4" x1-1/4" NC rd, hd, machine Z,P.s s s s ¢ v v e e s s 52
20 129- 504 NUT -« 1/4" NC square Zi,P. s ¢+ v v v e e s anu feer st el
21- 1686- 24 BOLT - 5/16" x 3/4" NC ferry cap « e s s s'a s s e v v v v s crs et
22 193- 29 LOCKWASHER - 5/16" internal tooth « . v v v v v ... eresesad
23 C 14247 TUBE - pump to reservoir {use with C14243 & C14244 pumps)...1
23 € 15478 TUBE - pump to reservoir (use with C15481 pump) ...+ v vl
24 C 14248 TUBE - valve to exchanger (use with C14243 & C14244 pumps). . . 1
24  C 15451 TUBE - valve to exchanger (use with C15481 pump)-. « v = v v o« .. 1
25 C 14249 TUBE - pump to valve {use with £14243 & C14244 pumps) . . . . .« 1
25 C 15479 TUBE - pump to valve (use with C15481 pump) «+ v a v v s v 1
26 C 14180 MANIFOLD - 220and 222 tractOrs + » o s e e s e o v o v s amnaouan 1
26 C 14615 MANIFOLD - 442 (used prior to §/N $632452). .. .. R |
27 C 13047 MOTOR - hyd. 220 and 222 (repairs page 53)s « c« s e vsvasassal
' 27 C 13498 MOTOR - hyd, 442 (used prior to 5/N 9632452) repairs page 53 . .1
27 C 14855 MOTOR - hyd. 442 (used S/N 9641001 and afterk - . .. ... vesnal
28 C 14243 PUMP - hyd, 442 (used prior to §/N 9632452) repairs page 49). . . 1
28 C 14244 PUMP - hyd. 220 & 222; also 442 S§/N 9632452 to 9641001
{(Repairs page 49)- « s c.o s s 1 o 1ttt et o cnanenancannana .1
28 C 15481 PUMP - hyd. 220, 222 & 442 §/N 9641001 and after .
(Repairs page 51) » o« = ¢ « et s e m s e e s s e ne e eeal
28 NS8 VALVE - control 220, 222; also 442 prior to S/N 9632452,
order C14172 valve and three of item 10 - 218-5062
(Repairspage 47)- « « ¢ « e v e 0 v s v v a e |
29 NSs§ VALVE - control 442 5/N 9362452 and after, order
C14613 valve and three of item 10 - 218-5062
(Repairs page 47) « c c e e e v v v e aann e ae e s e e el
30 C 14245 HOSE - 3" « s cnenrananesntaaanansanannnsesanss .. 1
31 114- 200 BOLT - 3/8" s N.F. heXx Z.P, » v v v s v st annvsronacnswasssd
Printed in U.S.A. , July 1878




3l
32
33
34
35
36

CASE 220,222 AND 442 COMPACT TRACTORS 45

REF. PART NO.

C 14619
214~ 253
73- 528
192- 20
129- 102
218- 5082

218- 5066
218- 5007
218- 5006
166- 86
32190
27410
30095
14653
14654
218- 5107
218- 5007

(RO 2

Printed in U.S.A,

HYDRAULIC SYSTEM

DESCRIPTION REQ'D
2L T T T |
. CLAMP -hose 1-1/4" « v e v v v e i it i aa o C e r o d e e 6
SCREW - 5/16" x 1-3/4" NC flat head « » » » = s v o e v e v v wwen.. 3
LOCKWASHER - 5/16" « « o v v v v v+ & e e e it e e 3
NUT - WlH'NC}mx .............. S r e e r s e aeaeae s 3
FITTING - hyd. 5/8" T x 7,8" "O" ring (use with C14243 &
C14244 pump) « « + + = » = v s e e e e e e 1
FITTING ~ hyd, 5/8" T x 3;4" "O" ring (use with C15481 pump). « 1
"0 RING - 5/8" {for 218-5062 fitting)e « + « » = 4 » 4 « e .1
"0 RING - 172" {(for 218-5086 fitting)- « « v o = v o 00 v v v u v o 1
SCREW - 1/2" x 1-1/8" NC 12 point + « « = « ~ - . R e 4
SEAL - hyd. motor to transmission case « « « » « . T e s I |
"0 RING - manifold to hydraulic motor « =« » « « . s aeaaa ve e 2
SEAL - hydraulic motor to tranSmiSs10n CASE = » o s o e s v an v e 1
‘TUBE - short valve to upper motor port + e e« s v o v v a v e aa.. i
TUBE - long valve t0 Jower motor oIt = « s s v v s s o v e v v m v ans 3
FITTING - elbow 90° (includes O ring) + + » » v + « « ‘e . 2
O RING - 5/8 "« v v v ess e e e ce s e s 2

July 1976




CASE 220,222 AND 442 COMPACT TRACTORS a7z

SPEED CONTROL

REF. PART NO. DESCRIPTION REQ'D
1 C 14278 LEVER - speed control {used on models prior to 5, N 9641001) - - 1
2 C 16297 ROD - speed control =« c s s s st r e s e e 1
3 C 12093 BUSHING - ﬂip 105 1) S T T N 1
4 A 37247 KNGB - speed contral * =« v s ormve v i 1
5 C 12127 BUSHING -~ nylon = ® @@ 5t rr s m s e mn e e 1
B C 12168 JOINT - ball= ==+ I T 1
7 192- 20 LOCKWASHER - 5 168" Z, P, * * r r -t s s v rv e i 1
8 129~ 102 NUT -5 168" NChex Z, P, - =+ * - v s v v em e 1
i C 11942 SPRING - cOompression® « «« » o« o s et T 1
10 C 15633 LEVER - speed control (used on medels S N 8641001 and afteri. » |
11 195~ 533 WASHER = ] 27 &+ v v v v v it m sttt e e it e s 1
HYDRAULIC CONTROL VALVE -
' 4
kA

C 14172 VALVE - control (220 and 222; also 442 prior to S N 9632452)- - « 1
C 14613 VALVE - control (442; 5,'N 9632452 and after) » - -« « - -+ 1
1 C 13512 PLUG -~ adjusting '+ ¢+t st et 1
2 16905 SEAL - "OUring - ' * = s vt v r e e 1
3 C 13515 SPRING - relaef * 0 v @ 2t m i n i s n s e e it i it e e e 1
4 211- 10 BALL - steel 11,327 « » ¢ c o m v mv s e v e o 1
5 C 13510 SEAT - ball * » » v ¢ = ¢ = s s 0 o s v st e 4ttt it u sttt e e e 1
6 A 27891 SEAL - 'OV Finge + s ¢ s v m e rm e e 1
\ i NSS SPOOL (Order C14172 or C14613 valve) «r + e« e v v v vt 1
! 8 C 13514 SEAL - quad Fing * + # v o st v mr o s o tnen s, 9
g C 13513 RING - FelallerT * + ¢ ¢ * + % ¢ o 12 v r vt am e nensas 2
10 NSsS BODY ~ valve (Order C14172 or C14613 valve)- « -+ -« - -+ - - 1
11 291 - 12 PLUG -~ 1 47" NPT * == st = s m o st v s o it mnma ot a s s 1

Printed in U.S.A. July 1976




‘ CASE 220,222 AND 442 COMPACT TRACTORS 49
& %
HYDRAULIC PUMP
REF. PART XNC. DESCRIPTION REQ'D
1 C 14244 PUMP - hydraulic (220 and 222; also 442 S N 9632452 ta 9641001} 1
* 1 C 14243 PUMP - hydraulic {442 prior to S. N 9632452} -+« . . . .. . .. ... 1
2 13- 652 BOLT - 3:8" x 3-1 4" NC hex head (C14243 pump} e -0 g
2 13- 850 BOLT - 3, 8" x 3-1, 8" NC hex (Cl4244 pumip) =+ » =+ + » -+ - - - 1
3 G2 6 WASHER - speciale » » = » ¢ v o v v e v v i e i i 3
4 C 11644 COVER - rear, pump body ++ -« -+ .. R IR AR 1
5 C 144923 SEAL ~ pump cover » -+« + « « v+ » e e e e e e a2
G A 35956 BEARING - pump gear = « « ¢+ ¢+ o= v v e o e i u v o n e n ., 4
7 C 11642 GEAR - pump drive (For C14244 pump on Modls
220 and 222 r e e e e e e e e 1
7 A 72005 GEAR - pump drive (For C14243 pump on Model 442) - -+« « 1
8 C 11643 GEAR - pump driven (For C14244 pump on Models 220
and 222} .................................. 1
8 A 72004 GEAR - pump driven {(For C14243 punp on Model 442) - - - - - - 1
G 126_ 12 KEY - WOOerlff #6 ........... T 1
16 NSS BODY - pump (Order C14243 or C14244) * =« ==« + + +« v v vt 1
11 A 72001 GASKET - brass, front cover **** = -t -mevn.. 1
12 A 72002 SPACER - pasket, front cover = == == v e 1
13 A 72007 COVER - front pump body ="« =" -t raraemeioaen .. 1
. 14 -_'\ 50421 SEAL - pL“l]p Shaft ............................. 1'
PUMP DRIVE COUPLING
18 A 170111 COUPLING - pump drive. {use with C14243 or 14244 putups)s - - 1
iy 83- 55 SCREW - 5/16" x 5 16" NC socket head set« v v v v v oo hu 2
20 NSH HUB - hali, 5, 8" diameter bore (Order ATO111) « - » = » « ¢ v« 1
21 A 70112 SPIDER - couplings + ¢ - * - = - s rre v i i 1
22 NSS HUB - half, 1" diameter bore (Order ATOLI1)- » r v v v o v v oo 1
Printed in U.S. A, July, 1976

-




CASE 220,222 AND 442 COMPACT TRACTORS 51

HYDRAULIC PUMP

v
-REF,. PART NO. DESCRIPTION REQ'D
1 C 15481 PUMP - hydraulic {(used S/N 9641001 and after)- « « s o e s s v v v v s 1
2 F 53109 PIN - dowels « 4 ¢ c o et st s sttt ar st tenesneanasenn 2
3 C 15730 COVER - Iears v s v s s s s s e s vosssoonnanmnnnesssnssn «1
4 C 15731 GEAR ASSEMBLY -~ Ariven « s e s o e s a s o nnsenonsass eaed
5 C 15732 PO RING s « ¢+ « 2 s e oo smossoosnsnennneeeeensnnns '2
6 C 15733 BODY - pUmp = + ¢ s s ¢ s a sevnenovensas I N T S, 1
7 ' C 15134 COVER = front v v o s v e e nerevssmsatnnsennosnesnns 1
8 C 15735 SEAL - rolarys s s s c s c e s e et oo nrorsnnssnncnnenees 1
9 C 18384 GEAR ASSEMBLY - drive-sceceseaean. R 1
10 C 15737 PLATE = WEAT « r s s o 1888 c2eatciocevnnsensannsss 1
11 C 15738 SHIELID - heate » « s ¢ s o o et o asanovooenensesans eenaal
12 C 15739 GASKET:  « « ¢ = s s v s nsnsssssnsnnosanannesnnsassns 1
13 C 15740 . SEAL-s « v v o v v vonnnsossosossnccnnnannncanesenss 1
14 13- 540 - JE =18 1 e s eneaaas 4
15 126- 11 KEY - 1/8" X 5/8" WoOArWIE « ™ e v o s o vuumannns -
PUMP DRIVE COUPLING
1 C 15726 . COUPLING ASSEMBLY - (uSe with C15481 pumphk = + =« « o + » » 1
2 NSS HUB - half 1/2" diameter DOTEs o = ¢ s s a 5 o v o s aansas R
“ 3 NES HUB - half 1" diameter DOTE « o« = s ¢ s o s a0 0 s 0 a o a suenens 1

4 A 70112 SPIDER ¢ « ¢ « v s s cssnsnnsontsssasnsennensnennans 1
57 83- 55 SCREW - 5/16" x 5/16" NC socket head Set + o s s s s va v 2

Printed in U.8,A, April 1980




s52

(cm——————-

N\

¥

T e —— e — v — —

U

—

REF. PART NO.

1 C 13047

1 C 13498

2 C 14816

3 166- 524

4 ° NSS

5 NS5

6 NSS

7 C -14817

8 C 14818
A 72034

10 NSS

11 C 14819

11 C 14820

12 C 13962

13  NSS

14 € 14784

15 NSS8

16 A 27410

17 138- 134

18 1B66- 535

18 166- 536

19 C 14783

20 C 14301
C 14822
C 14823

21 NSS

22 .NSs

23 NSS

24 C 17811

Printed in U.8. A,

b i
CASE 220,222 AND 442 COMPACT TRACTORS

HYDRAULIC DRIVE MOTOR

DESCRIPTION REQ'D

MOTOR - hydraulic drive (220 and 222) - I T . e
MOTOR - hydraulic drive (442 prior to .S/N 9532452) .........
PLATE - mounting « ++«+ R TR e ‘.
SCREW - cap, ferry 5/18" x 7/8" NF . ... ...... e 11
WASHER - back up (See Ref, 24) - - oo v v v v v .. Mooy g vt
QUAD RING - mounting plate{(See Ref, 24)« -+« « % v e v v o &
"O" RING - mounting plate (Spe Ref,'24) .« « .. ... e
WASHER - thrust (See Ref, 24) - » « v v v v v v v v v nnn.. B
SHAFT AND HOUSING ASSEMBLY -+ »»+ .« » R IR
PLUG - housing S Bt v e moronom s oaas sk .
"0 RING - housing plug - - .- il P
COUPLING - drive for C13047 motor - « ¢ « ¢ o« ¢ s s v v e oo .
COUPLING - drive for C13498 motor - « = « =« s = 4 2 s o v o s -
SPACER —eoupling - ¢ v e e m e e a0 a e et e e e e nreae
"0 RING - houging to spacer plate (See Ref, 24) ---------
PLATE - Spacers ««« .. e et e e e e e
O RING - spacer plate to geroler (See Ref, 24) « « =« v - ...

"O" RING - houging . . ... .... 6t asns fr et n e e 2

PIN - 101l 1,/4" X1 e v o v et v e me et eee e nnen. P,
SCREW - cap, end 5/16" x 2-1/8" NF v v e« v v v, e e e e
SCREW - cap, end 5/16" X 2-T/8" NF « e « e e v o venernnrn.
CAP -end « + + « ¢ e c o v v .. I L T T IR
WASHER - end CAP = * % ¢ 2 s % o o o ot s s s t v anmeueensanas,

KIT - geroler {For C13047 motor) (220 and 222) ¢« » =« e s v s na.

KIT - geroler (For C13498 motor) (442)- + + ¢ v v v v e v e e s,
HOUSING - roller =3 o0 ) 5 o
GEROLER + ¢ -t v v it e it et st st e tmmertesnesaenan
3 7))

KIT - "O" RING AND SEAL (Includes items 4, 5, 6, '7
10,13,15, 16 and 20) = « e v o v v v e v 0 v v R

July 1976



—
h ]

Al

CASE 220,222 AND 442 COMPACT TRACTORS 53B

REF., PART NO,

C
C
- NS§
N38
C

WO =10k W
O
&
W

C
C
C
10 C -
11 ' C
12 C
13 C-
14 NSS
15 C
15 C
17 NSS
C
WSS
N8B
NSS
NSS
NSS
NSS
NSS
-y
L]

146355
16516

14827
14837
14828

114829
14830
14831
24731
24731
14834

148386
14838

18037

HYDRAULIC DRIVE MOTOR

, DESCRIPTION ' - REQ'D
MOTOR - hydraulic (442 s/n 9632452 and after) .« .evon..v.. 1
RING - retaining ..... s et e, D |
‘SPACER ~ (order C19037 Kit} +evsevneeosonoanences 1
SEAL - oil {(order C19037TKit) v vevensunnn eemreeaa 1
HOUSING ASSEMBLY e s E e s b iaae e nnme e e |
ENDCAI? e ettt e PB4 s et et 1
"OY RING - (order C1903T Kit) e - « v o oo o o a o eems creena 2
SHAFT - coupling  « s ove e e v e e v nn e s nnnnn reresean 1
DRIVE LINK v v e et s omuann- P N

PLATE « WEAT + v s v e s oenncnnnoenconoeessnnnenn P |
ROTOR ASSEMBLY + v v o s vvecanas tre s e rnesaanas 1
KIT - madifold {also use item 8 before motor code 86-T5) s ¢ we n v v v W 1
KIT - manifold (also use item 8 before motor code 86-75) = e e e v v o w . 1
COMMUTATOR AND RINGSET  « s o v v veucenas st easse 1
RING - sealing {order C19037T Kit) =+ vvvveevevonnsona. 1
SLEEVE -t ittt ittt catnennsososansnsasnas vesaa 1
BOLT - 3/8" X 4-3/8" NCheX weeeuseesnnnn creraean. T

WASHER -~ D2acCK UP u010  » v v e e ot st aemsmnmonnsenns 1
KIT - "O" ring and seal ...... C e e ea st b et e « 1
RING - 5ealiNg  « c v eveanaoacean s s s e s s e S |
SEAL-o0il ..... P et e n e P4 s e s s e ke ee 1
SEAL - "O" FiNE  « v v v v eeenmnnnnennnn. .. 2
RING - retaining ..... cr et e e eaaa reeen. 1
SPACER -seal =« + v aean t b s e M r e a e saena 1
WASHER - back Up 010« e eeenmeennnsnennnnnnn. L1
SEAL -~ dirt (not used - throw away item) s« s v e e aa-.. 1

R
N - .
; =~ Aoril 1980




s4 CASE 220,222 AND 442 COMPACT TRACTORS 55

A70202 STARTER-GENERATOR
(DELCO NO. 1101970)

REF. PART NO, DESCRIPTION . a REQ'D
1 R 15106 BOLT - through (Includes washer)  * =« + =« cv oLl 2
2 A 72104 . FRAME ASSEMBLY - commufator end =+ * = = ++«scornn.. 1
3 R 15087 RING - bearing retainer * ==« * st s - - oL, 1
4 A 25461 BEARING - commutator end ball - = ¢+« c v vvente ... 1
[ 3 A 72039 HOLDER KIT - ground brush« « ==+« s v oo v v av R 1
| 6 A 72040 HOLDER KIT - insulated brush =+« = s =2 v r v oevn oL, 1
- |- 7 A 72038 BRUSH ASSEMBLY =+ ¢ ¢ ¢« v e cunnnennnnn. e e 9
! & R, 15090 ARM - Drush pressure =« » <« s« e vt v e, 2
! 9 R 16161 SPRING - brusharm «» -+« -« R e 2
f 10 A 72042 COIL ASSEMBLY - field R\H, = » -+ * v = v v o euumnannen.. 1
K : | 11 A 72048 STUD - armature terminal « - -+ + =« « = v s 0 v au . R 1
\ 12 R 16147 BUSHING - insulated, armature stud « - -+ ++« = «+ - . S e 1
AN ~ 13 A 41927 WASHER - armature stud « - * = « ¢ v & 5t m o m v e et et 2
14 129- 18 NUT - terminal stud 12-24 heX -+« + c« = = o= s s v v v v v v nannn 4
15 192- 17 LOCKWASHER - terminal Stud #12« « « + =« v v e e e v vnnn. .. 4
i6 R 16148 WASHER - 1nsulated, field Stud « « + s v v o v v vennnun ... 1
®e p : Yo 17T A 72043 COIL ASSEMBLY - fiefld LLH.os ¢ v v v oo v v e v v et 1
18 NSS STUD - field terminal (See Ref, A0) + e v e 1
’ 19 NSs BUSHING - insulated, field stud (Order A40702) « « v v v v e e v u . 1
) 20 A 25447 INSULATOR - field coil <+ + = v 0 - o R R I a2
21 A 40736 SHOE - pole, plain. « » v o - o o o L h L e e e e e 1
@/® 22 A 40736 SHOE _LpolE, notched .............................. 1
23 A 72041 ABRMATURE * * * « =+ ¢ o o e v v vttt s et m b m ey e e e e e, 1
d /® 24 126- 111 KEY - Woodruff, armature - -+« oo rme L 1
) 25  74-  B10 SCREW ~pole s s = o snnnnn. o h e e e e e e e e 2
i 26 NSS BODY - starter, generator (Order A70202)« « =+« =« v s e v v )
27 173- 237 SCREW-10—32x1/2“Rd.Hd.'--------'-----“-“ ------ 3
AR 28 192- 18 LOCKWASHER - 3/16" plated » = =+ =+ - vrveacaPuao.. 3
&‘ 7 29 A 44433 RETAINER ASSEMBLY - bear_ing\ -------------------- 1
X s,?' 30* NS5 GASKET - bearing retainer (order A34438) =+ =« s v nennn 1
pS2 31 A 43356 BEARING - ball, drive end - - - - - e LRI 1
> 32 A 72046 FRAME ASSEMBLY - drive end -« =+t cnvnunnnnnn.. 1
TN 33 A 72047 , SPACER - pULley - « v« v v o smnsmaasama 1
34 C 14344 PULLEY - Starter, generator Arive * = =« =« = e v it e e s e e 1
45  192- 26 LOCKWASHER ~ 11/168" plated =+« =+ =t v outvu .., 1
36 A 25546 NUT - armature shaft,’drive end « « =« «« = vouununnnan, .. 1
37 A 43499 RETAINER - ETERAZE " = = * % © s st m x st n v st o vt u v o nnanan., 1
38* NSS SEAL - felt {Order A44433) - » + v v e e v v ve e il 1
39 NSsS SPACER - armature shaft, Inger « =« » -+« v ve v tneeeonn., i
40 A 40702 KIT - stud (Includes items 16, 18 and 18) « =+ = » s v v v v e v v v o0 1
) *Bearing retainer gasket and felt seal not required when
servicing with retamer assembly,
\ Bearing retainer assembly services all starters,

Printed 1n U,8.A. July 1976




56

CASE 220,222 AND 4342 COMPACT TRACTORS

REF. PART NO,
1 C 14578
2 C 14564
3 C 14565
4 C 14566
5  NSS
6 C 14553
7 C 24221
8 A 70202
9 C 14537
10 C 14575
B 50213
11 C 22571
12 C 16197
13 Nsg
14 C 12684
15 C 10549
16 C 24301
17 A 27251
18 V34433
19 KO 230722
20 KO 231281
21 KO 232535
22 C 12193
C 23839
23 C 17763
C 17808

Printed in U.8.A.

ELECTRICAL SYSTEM

DESCRIPTION REQ'D
HARNESS - wire -« - - - . L T cee 1
WIRE - Switch to Solenoid (Red 8™} + -+t o vt e eeevinewnenn 1
WIRE - Battery to Solenoid (Black 10-1/2™ « oo v vt e e 1
WIRE - Battery to Ground (Black 12") + v v v o e e v e a v e e v 1
SWITCH - neutral start (use C21993, C21988, C21989) « « v+ v v v .« - 1
SOLENOID - SEATt » ¢ ¢ v v v s vttt e e it e e e e e e e ee e 1
REGULATOR - voltage 12 vOlt « + o v o o v .. e e e e b e 1
STARTER - generator 12 volt (Repairs Page 55) v v v e e i u . 1
CONNECTOR - headlamp: - « « c v v v o v es v nennnn. e e 1
LAMP ASSEMBLY - generator indicator « -« + .. .. e 1
BULB - warning lamp, generator indicator {white)- » « « . « - . - 1
HEADLAMP ASSEMBLY - 12 volt (Repairs page 59)- -« . ... .., 2
BATTERY - 12 VOlt « = v ¢ ¢ o o v @ o et et e mevnenns SRS |
SWITCH - ignition (Includes key) order C18007 it - « « « - . « . sl
) KEY - ignition » -+« e S e s e et e |
CLAMP - battery hold down - - - + = =+ e« e v . e
SPARK PLUG - (Includes gasket) « =« s o e v oacann.. veeesnal
GASKET - sparkplug- - - - - - -« . ... R R R 1
_CABLE—hightension....--.-.............:. ....... 1
CONDENSER - = » # » 0 e s 6 vt m st mee e eeeseeann. e 1
COIL - ignition 12 volt « « - -+ - e e e vt e it nn. B 1
COVER - breaker contact « « « + « e e v v vvnunnn e <1
WIRE - regulator ground to solenoid (White 12") « + « v v v v v v wu . 1
KIT - ignition switch (Includes Key and decal) « + » «+ e novasesal
KEY_ignition R e R R I . |
DECAL - ignition switch . o v o v ... T ¢
. 3
5
P
April 1980

S7




CASE 220,222 AND 442 COMPACT TRACTORS 59

ELECTRICAL SYSTEM HARDWARE

3 - REF, PART NO. DESCRIPTION REQ'D
’,:-j‘{--\\'\\ 1 C 14080 NUT -backup 3/4" -« - -+ -+ v... ses e rr i e resaesaa]
e 2 C 12683 NUT - escutcheon 3/4"....... e ie e e e 1
. ~\\\ \\\\\\\\‘{‘ 3 C 10836 ‘NUT - speed type "U" - - --vve.vn TS R
\\ MR 4 187- 131 SCREW - #10 x 3/4" Self Tapping Flat Head Z.P, . v ... .. 3
v \ 5 131- 629 NUT - speed type "U" ....... e e e 4
S \ \ \ v 6 187- 1047 SCREW - #8 x 1/2" Self Tapping Rd. Hd, Phillips . ..-«..... .4
[ ) \\ A Cc 22571 HEADLAMP ASSEMBLY + + ¢ v v e e naean- C e et rt e e e .2
’ s (&) e 7  NSS RECEPTACLE - headlamp (Order C14302) ........ el
TV LA 8 C 14305 BULB - headlamp - - - - « . . . cete e N |
W 9 C 14304 GASKET - headlamp + <« ... et ere2
* 10 C 22573 LENS ~headlamp « «+ e e v vvvnenonnn O
11 113- 103 BOLT - 5/16" X 1" NC hex Z.P. « v v e v e s S eree s .2
12 192- 20 LOCKWASHER - 5/16" Z.P. « v v e..- e e e 3
13 195- 520 WASHER -~ 5/16" plain Z.P. + ¢ e cvccunsn.. e s aeene e 1
' 14 129- 102 NUT - 5/16" NC hex Z.P, « - - - - ceeeeaeas e 2
15 111- 202 BOLT.- 5/16" x 3/4" NC Rd. Hd, Sq. NeCK + ¢ « v v v s s v a v mnn- 1
16 111- 108 BOLT - 1/4" x 3/4" NC Rd. Hd. Sq, Neck: » + = v v v v B 1
17 129~ 101 NUT - 1/4" NChex -+t servenncneanns I
18 1B7- 484 SCREW - #10 x 1/2" Self-Tapping hex Z.P. + -+« v v e ?
18 193- 70 LOCKWASHER - #10 external tooth + -~ -+ - s et a e 2
20 129- 122  NUT-5/16"NFhex ------«ss+ossn R I I 2
21 C 14599 BRACKET - starter generator adjust « +++ v+ a0 ao v IR 1
22 129- 27 NUT - #10NF heX « ¢+« v v r20camammmnnsaa cr et
23 192- 18 LOCKWASHER - #10 + o v e 6 v e v aacacanny e b et aeeeaaan 2
24 169- 131 SCREW - #8 x 5/16" NC fillister head - - - - - B 3
25 113- 1 BOLT - 1/4" x1/2" NChex Z.P, =« =« = v s v cee e et 2
26 192- 19 LOCKWASHER - 1/4" Z.P, - v e st st s oot e nanactaarsnnn- 2
27 C 18788 SUPPORT - starter generator + +» .« . . - e e e e et 1
28 13- 612 BOLT - 3/8" x 3/4" NC hex «+vv.. M e st e e e e 2
29 192- 21 LOCKWASHER - 3/8".:....... T .2
30 C 18999 SUPPORT - starter generator adjust- « « « « o « o e et v v e e wun. 1
31  113- 102 BOLT - 5/16" x3/4" NC hex Z.Pus « c v = v v o o smemmaerennn 1
32 193- 61 LOCKWASHER - 3/4" internal tooth e e e « s s v v vsanennoeansl

. BREAKER CONTACTS

:

1 KOA231533 LEAD - breaker tontact (Includes grommet)s « v o v v vvweennn. 1
2 KO 220297 GROMMET - contactlead. . - - - .- ... ... et e 1
3 173-° 210 SCREW - #10x 3/8" Rd. HA. Z. P. .. ..... e e 4
4 192- 18 LOCKWASHER - 3/16" Z.P, v +av.... ettt et 4
5 KO 232535 COVER - breaker contact -« - -« v v v v o v v e ettt m e 1
6 KO 220174 - GASKET = COVET « = + v s m s e m s mmeaseccnssan I |
7 187- 408 SCREW - #6 x 3/8" Self Tapping - - - - - R 1
8 173- 224 SCREW - #8 x 1/4" NCRd. Hd, -+ ---x. .- et e e iaeaaa i1
9 193- 5 LOCKWASHER - #8 internaltooth + - -« - . v i e, S |
10 C 24135 POINT SET - breaker contact -« « - v o o s s s v a s Pae e ,eree1
11 KO 220476 BRACKET - breaker contact - - - = - - s o e c e o i v i s s s m i s e as ] 1
12 ¢ 23870 ROD - breaker contact push «« « s v e e v v s ev v iu I |
13 K0275182 CLIP-WirE""""""""_’ ----- L R ..1

Printed in U.S.A.

Aprit 1980




\ . CASE 220,222 AND 442 COMPACT TRACTORS 61

. g DECALS AND TRANSFERS
- (USED PRIOR TOQ S5/N 9641001}
’/® ®\ REF. PART NO, DESCRIPTION
. . 1 C 14542 TRANSFER - PK220 - ¢+ e vevevnnncnna.

220 Performance King 442 Performance King 2 C 14543 TRANSFER - PK222 -+ -+ - T T
®\ " - 37 C 14544 TRANSFER - PK442 - -+ es e sttt iiiiintennan

—_ hydraulic drive 4 C 14540 TRANSFER - hydraulic drive - ---««++. .

— - 5 C 14087 DECAL - attachment drive «««¢ses v oo
@\ ATTACHMENT DRIVE 6 321- 18 DECAL - gasoline *+ + « v+ s e s s v v aceaan. '

bkt 7 C 14535 DECAL - hydraulic reservoir = - - - -+« - ..

222 Pearformance Kin 8 C 14627 DECAL - power Iift « -« - = v v e v v aann

- 9 (§— [samoLnE 9  C 14561 DECAL - Shift range =+« « =~~~ ==~ +=++

10 C 12508 - DECAL - level indicator « = =<+ « s« o+
11 C 14562 DECAL -.instrument panel, small - »
12 C 14228 DECAL - instrument panel, large « - + « . -1
S (1) 13 C 14548 DECAL - 220 haod StTipe LuH. « « = « =+« o oo v vneneens e
e 4 14 C 14549 DECAL - 220 hood stripe R.H. « + « v+« = «
LowEn 15 C 14550 DECAL - 222 hood stripe LLH. - ¢« =« v s eee v e o oo i i it
. | T F 16 C 14551 DECAL - 222'hood stripe R.H, - =« = =« « « - - .-

gy s | e 1) @\ E 17 C 14557 DECAL - 442 hood Stripe L.H, « « « = o v v e vvnvennn. e

RANGE WHEN SRERATING ON INCLINCE . S o 18 C 14558 DECAL - 442 hood stripe R.H. - - = - - » .

: B : c 19 € 14546 DECAL - stripe, rear hood - » = - - - =+« -+

B
CHOKE runu‘r'ra.'z . A

QaFf

LIGHTS
. *.GN

L

Printed in U.S.A. July, 1976




CASE 220,222 AND 442 COMPACT TRACTORS 63

. DECALS
REF, PART NO, DESCRIPTION : REQ'D
ey —— . 1’ 321- 1571 DECAL - "CASE™ »» = st st v vttt i st st caa e 1
- 2 C 140867 DECAL - attachment drive * »* === o v s v v oo LR RO RN 1
3 3721- 18 DECAL - gasoline N T Ve b s e e s 1
4 C 14539 DBECAL - hydraulic reservoir * o« c@sm s v e v v R 1
5 C 14627 DECAL - power Lift = -+« « . e e T e ]
6 C 14561 DECAL - shift range «* v e« v v v v v v i i i oo o ey * 1 a
7 C 12506 DECAL - level indigator: « v+ v v v e v v m e v v i v e + 1
8 C 14562 DECAL - mstrument panel ismall) « =« -+ CRr e vl
' C 14228 DECAL - mstrument panel Qarae) « @2 v v v v 0o a oo 1
RELTEAN Wk 10 o 156790 DECAL - hood 220 R.B, «« S S T T I R T 1
11 C 15691 . DECAL - hobd 220 hydruulic drive LLH. » v - v v o v v o e 1
12 ¢ 15692 DECAL - hood 222 R, Hye » =+ v v v r v v e v v v v v vl
13 C 15633 DECAL - hood 222 hydrauhe drive LH- « 0 - oo v oo e 1
) 14  C 156%4 DECAL - hood 442 R\H, = =+ » = v v v v e e v it v e e 1
penvenaran - 15 € 15695 DECAL - hood 442 hydraulic drive L.H. » f -« s« o 0 v v o o v e 1 )
N : 16 ¢ 14546 DECAL - hood, rear stripg+ »« + = = v« v v v i v v i e 1
4
\ )
- { o « N
_ e . 9
. , .
[ = P
=
. - ‘
‘ -
|
i N 1
|
| -
=
Printed in U.8.A. \ July 1976




Bl
i

CASE 220,222 AND 442 COMPACT TRACTORS 65

——r

D8 WHEEL WEIGHTS - MODEL 220. AND 222

REF., PART NO. DESCRIPTION REQ'D

. 1 NSS WEIGHT ~ whegll2" {Order as Machinery Item) ** -+ *--«+-- 4
27 111- ~532 BOLT - 1/2" x 3-3/4" Rd, Hd, Sq, Neck NC Z.P, » = <+ ==+« « = 8

-3 192- 23 LOCKWASHER - 1/2" Z.P, * - tcceeeronuiunn.. t-- 4B

4 129~ 105 NUT-1/2"NChex """ *** rerrunn. e e e e e, 8

o U

}:}:“. k 3 N f
L Y =
//// B O
! BN R
[ ‘t‘ { K ‘\', B ‘”l‘
)

L)
~\
)
a
LARY

D10 WHEEL WEIGHTS - MODEL 442

. . ’ 1 NSS WEIGHT - wheel 15" & 16" (Order as Machihery Item) - » « » « - -
‘ - 2 111- 530 BOLT - 1/2" x 2~1/2" Rd, Hd. Sq. Neck NC Z.B, =+« « o« « s u - ..

3 111- 531 BOLT - 1/2" x 2-3/4" Rd. Hd. Sq. Neck NC Z_P, =+ + v =« = =« . -

4 92"" B LOCKWASHER - 1/2” Z.P. ..........................

5 129__ 105 NUT _-‘I_/ZH NC hex ........ L L L

-

T e
o D

Printed in U.5.A. - L ! * February 1970

=




S

v,
&0
. - LA
.:A.. ',‘4‘ ]
K o
é S ¥ -

v

]

N\

‘ .
— A — —— i (s it et it

n

N i e e et e T —— ———— "
e — ——

L

[
e o —— ————

\

" CASE 220,222 AND 442 COMPACT TRACTORS 67

* MODEL F30 HYDRAULIC LIFT
_REF. PART NQ., . BESCRIPTION . REQ'D
1 C 14466 PANEL - valye mounhncr- R I R T R I AR AP 1
2 « NS5 - CROSS SHAFT ASSE”\-IBLY (ovder items 41, 42, 43, 44, 4:) 48 & 47)
J- C 14489 LEVER - cylinder lift {used prior to 5/ N 9641001 ----------- 1
4 132- 310 PIN - cOtter 1, 8" X 1" Z.P, b e v ee ev v v s somne e denenns ., 1.
5 C 14481 COLLAR - cross shaft (used prior to S,rN 9641001} - - . . - . PRSI |
6 ' 138~ 96 PIN -roll 3,167 x 1" -« ¢ o i i i e i e e i3 i it it i i e e as g1
7 C 14492 BRACKET ~ link adjust (used prior to S, N 9641001} - « . . . . ey
B ' C 12678 \GRIP - JEVET o o v e e e e e e e e e e s e e e e 1
9 C 13744 - PIN; —clevis 1/27 v v v e i e e e e e e e e S e e e e e e .. 1
10. C 10898 PIN - SAfEly = - = « o+ 0 o v st o e i u i e r s e a et e e 1
11 187- 1036 SCREW - 1/4" x 1;2" NC hex self tapping - -+ -5+« =+ e v v vt on 3
12 C 14491 LINK - stop (used prior to, S, N 9641001} -« » = « = « = - « . R 1
13 129- 601 NUT - wing 3, 8" NC Nylock (used pr101 to S/ 9641001) - - -+ - - - 1
14  113- ‘4 BOLT - 1,4" x 1" NC hex Z. P, . - «7  t i e i it e et it e e vanns 3
15 129- 101 NUT - L1;/4" NC hex Z.P. - o v o o e e e i et i st e s aee e e 3
16 192- 19- LOCKWASHER - 1,4 Z. P, i et i i it e it i e s e tn e aan s .. 3
17 C - 15080 THOSE = 107 e it e e e e e e e e e e e e e e e e e e e i
18 C 12675 HOSE - 20". ..... .. e e e n i e e a e s e gt e e 1
19 221- 412 ELBOW - street 3,4 NPTF. . . . . . . 0 i i i it et et it e n e 4
20 C 14629 HOSE - preSsure « - « o v oo v v v v oo - T e e e e e e e e e 1
21 218- 5007 O RING « c v v e e e e e e e e e et 1
22 C 14533 TUBE - cooler (used prior to S; N 9641001). + ¢ e v o s o or e e 1
23 218- 1057 FITTING - 90° 5,8" T x 3, 8" NPTF-« . v v e v i emaans e e e 2
24 T 25683 RING ~ retaining + « = v v o v o v v it et e et e e e ame e e |
25 141- 2 PIN - clevis 1,4 . o o o i i e e s e e i i e s m e e e e s 1
26 132- 5 PIN -cotter 1,167 x 1,2 « ot v v v e i i e e et P 2
27  C 14470 STUD - eylinder pivot. « « « o v o v i e e e i e e i e it i et e s n s nass 1 -
28 185- 541 WASHER - 5/8" plaim. - « -« + oo v oo v v o nud e e e e .2
29 129- 107 NUT - 5,8 NChex Z,P. « - v cv oo o v i it o n s P e e e e e e e 1
30 . 113- 207 BOLT - 3,8 x7/8"NChex -...... R .2
31 92- 6 - LOCKWASHER - 3,8+ o o o i vt e v e een e e e e e e 2
32 25- 106 NUT - 3/8" NCHex -« «--.-. e m e r et e e 2
33 A 30881 WASHER - SPACET = = = v s st v s s mem e UAR
3¢ 113- 219 @FBOLT-- 3,87 x 2" NC hex 2 T P 1
35 192~ . 21 , ASHER O T - A = L T I P P 1
36 120 103 . ﬁiga@r_gigv I\I(jhe;,;zp........t ...... e, 1
37 126- 119 Y- Woodruff #11 « - - v v v o i i e e e e e s e s 1
38 C 12676 - “CYLINDER - hydraulic {Repairs, See page B8) « « v =« v v v v o o v ‘1
38 C 14153 VALVE - lift (Repairs, See page 69) -+ =« v - v v v s v it vt ns 1
40- - 141- 586 PIN - clevis 12" v v v v e v nmemmmemean e e e e e e e e e 1
41 C 16099 CROSS SHAFT ASSEMBLY - {(Used S, N 9841001 and after) « « « = « 1
42 C 15971 * LINK: - stop (used S, N 9641001 and after)s o s v e s'e v v v e e-oiv.]
43 C .16098 :' BRAGKET - link adj. fused™S; N 9641001 and after] + c o e v v v ans 1
_4.‘4 C~ 16087 WASHER - lift lever (used S;N 9641001 and after) « <o« « « « « » el
45 C° 15970 ° LEVER - cylinder adj, (used S; N 9641001 and after) « . ... .. oo 1
46, C 16095 .COLLAR - cross shaft (used Sy N 9641001 and after) -+« o v co. 1°
47 1295 400 NUT - wing 1,2" NC (used 5, N 9641001 and after}. e« o - .. 1
8 C 15449, - TUBE - cooler fused S, N 9641001 -and after}. o « v v« 0 o« » vae el
* ) 2
Printed in U.S.A.” ’ CJuly 1976
.




-

CASE 220,222 -AND 442 COMPACT TRACTORS 69

MODEL F30 HYDRAULIC LIFT
(C12676 Lift Cylinder)

-
REF. PART NO, DESCRIPTION REQ'D
1 C 12880 ROD -cylinder - - -+« - mvrennnannae. o R R
2 C 12883 HEAD - cylinde]-_- ............. s e % e e s % M mmoaaaweammomeoa 1
3 C 12884 HEAD - ¢cylinder rodend ==+ - =="-* ¢+ v v s an..-n R |
4 C- 12885 TUBE - cylinder~gr = - =+ =« = s s m s e e v e e m ety R I |
5 C 12886 CLEVIS-rodend «-% +csscs oo taaennnnn. R 1
6 A 27517 TOURING - 1-1/2" 0D + + + v v s s s et s s ae et aa s 3
7 A 27410 "O" RING - 3/4" QD ««-rave-n- C et ettt a e aameeaa 1
E: C 12903 WASHER ~ backup ---=-*=*+»+» <> A AR S 2
&
3
C-14153 DIRECTIONAL VALVE
i NSS BODY AND SPOOL ASSEMBLY - =« v v v enonnnenn., TR |
2 C 13200 SPACER t i i it it e et it et e e e e m e e 17
3 .C 13201 N - . NS |
4 1956- 521 WASHER - plain 3/8" - =« v vt et mm et it i iiaae s v gowr -1
5  195- 510 WASHER - plain 3/16% « «« « + « « - e vl
6 193- 524 .SCREW - Rd. Hd. slotted-w/ext. lockwasher A

#10-32.x3/8" . . oo i i i e e e e 1
7 C 18850 SPRING - TELITI + = + ¢ = = ¢ = o s s s 2 = o e s s s s avoonervaness 1
8 A . 29197 SEAL - "O"ring -« v e v ot ot v v o v .. e e e e s e e s aae s 2
9 211- 9 BALL = StEEl » « v« « v o et ottt s cee s aeannn e saae 1
" 10 C 13203 SPRING - relief + .+« v v . - e e e s T e s e e 1
11 C 13207 SCREW - relief.adj. 7/16-20 x 5/8" + s v v v n v o v o a. R
12 C 13204 - G!D\SKET ~reliefcap « -« o e it i e s s s e e 1
13 129- 531 CAP - acOrn T/16 " NF « e et s e s vt st sttt tcnanaenananan 1
14 169- 146 SCREW - fillister head #8-32 x 3/8" NC Z.P. <+ « - -« - « - SRR
i et

Pr‘inted in U.S8.A. April 1980




CASE 220,222 AND 442 COMPACT TRAGTORS

a

71

MODEL ' F26 THREE POINT HITCH-MODEL 442

FRAME, LIFT RODS AND ARMS
* REF, PART NO, DESCRIPTION =~ - & N REQ'D
1 C 19740 HITCH‘ PLATE ASSEMBLY .. .... I e r e .1
2 ' 219- 405 FITTING - Iube. ... .. ...t e e ennnnn. e e 2
3 C 14722 NUL-liftrod. ..o imen e i o nnon. et e aaenaaa A |
4 C 14724 ROD ASSEMBLY - K.H. lift, ", ........ e e e 1
5 138- 309 PIN-roll 1/4" x 4" | ... .......ccu.u... e e 1
B~ 132- 91 PIN - cotfer 3/16" x1"........ ettt et  r e e 6
7 195- 541 WASHER - plain 5/8" . .. ....... e e ee e 4
B C 14715 ARM - Lift | .. ... ... % e ceaae 2
9 C 14991 CHAIN - stay 19 links. . . . ... ... .00 ou... et 1
.10 113- 118 BOLT - 5/16" x5/8" NChex Z.P. .. .vvvrnnnn.. e 2
11~ 131- 178 NUT - Jock 5/18" NC ReX © .ottt e s et e s mees e 2 -
: 12 B 52118 PIN - Kklik ..... f e e e e et e te e 2
.13 A 30338 PIN - klik. . .... e e e et U .- 3
i4 C 44725 "ROD - lIift LH. . ... ......... T n e aaa e 1
15 C 14717 PIN - CLEVIS & vt it e e e e e et e s e ee e e e P |
C 14712 LINK ASSEMBLY. .. .0t ittt eine e et e 1
16 C 14703 CENTER TUBE ASSEMBLY ....... C et et e, 1
17 C 14709 BALL END ASSEMBLY R.H. THREAD. . ..... e eaeaaa 1
18  C” 14710 BALL END ASSEMBLY LLH. THREAD . + ¢ s v v s 0 0 v u. . PR |
19 .. 138- 59 . - PIN-roll 1/8" X 7/8" oot iien e [
20 C 16128 PIN - clevis /8" x 3" v v v v v v a s e |
CYLINDER AND DR@AWBAR MOUNTING
1 C 19740 HITCH PLATE ASSEMBLY =« + -+« R I 1
2 C  149%5 PIN - lower cylinder mounting « « » + =+ ===« s+ s v et e unn S |
3 C 14978 . PIN - upper‘eylinder mounting « = « = « = «8 « « <+ S S 1
4 131~ 178 DIN - cotter 1/8" x 1™ - =+« v e evun . PP t e e 3
5 113- 417 BOLT - 12" x1-1/4" NC hex Z,P,- -~ s rs=rrveescsssnnn 2
S
L]
Printed in U.S.A, April 1980




CASE 220,222 AND 442 COMPACT TRACTORS
MODEL F26 .THREE POINT HITCH AND MODEL

73

F27 HITCH. ADAPTER
F HYDRAULIC CONNECTIONS AND COMPONENTS
g/. N R " 'REF. PART NO. DESCRIPTION . REQ'D
. - 1 221~ 1130 NIPPLE - 1/4" x 7/8" NPT s+ + + e v e s v v v s T geavenl
/G’)\ ' 2 221- 1422 TEE = 1/4 NPT = v o v v sttt temmeeae s esin e Tesene1
. ) 3 218- 455~ FITTING - hydsaulic 1/2" T x 1/4" NBT wo v eveenmennnn ee-1
. 4 C 14979 " HOSE - RYArauliCe « - o v e v v n v v s emnn et nennnnsns O
- . 5 221- 1375 c ELBOW = 00 X 1/4" NPT v e et ter et omee e snnnennns o1
6 221- 1139 NIPPLE - 1/4" x 3" NPT « v v ..... e e e el
7 C 14700 * CYLINDER ASSEMBLY. -« 2 ..., e e e 1
i .8 C 14970 BEAL - WiDEI - v o v v v st e n s vt et e eans e 1
] 9 C 14698 BODY - ¢ylinder « « v v « v o o v a2 a v c e maae frre e 1
\ A0 C 14895 ROD AND PISTON ASSEMBLY ....... e e el
. . (10) . 11 C 14699 RING - back Up s v v s s« a% « et et et e, 2
|\ - 12- A: 30971 O RING 4o v e vaemeemenns e e e 2 .
@ 13 C 14692 END CAP - cylinder- - = « =« = oy o R LI I 1
/@ 14 C 15123 KIT - "O" ring and seal (Consists of items 8, 11 & 12) - |
f—\\..—.,‘/® T ) .
\‘:;,—’/ ‘/® - . '
O % ) ’ ) R . TR i
-MODEL F27 HITCH ADAPTER .0 )
. ) 1 C 14872 BRACKET hitch adapter + + - - - e e e et
. 2 C 14568 PIN - AW AT . & i i n i b v e e s e e e e mnt e e |
: 3 113- 425 BOLT - 1/2" x 3" NC ‘hex z Pt e .4
. . . )
] 3

Printed in U.S. A, February 1970




CASE 220,222 AND 442 COMPACTHTRACTORS 75
MODEL F22 AND F 24 SLEEVE HITCH

REF. PART NO, . ' DESCRIPTION REQ'D

1 C 14867 HITCH FRAME ASSEMBLY (442) -« o v v ottt o e m e seeenman. 1

2 C 14457 ARM - . . . i ettt e et e 1

3 195- 541 WASHER - plain 21/32". . ... ..... e e eaaaa ser el

4 C 10898 PIN-safety ............. L e s b e sttt e aamaewel

5 C 14459 BRACKET ~ hitchmounting R.H.. . . 0o it ottt eeeeoe e 1

\ 5 C 14460 BRACKET - hitchmounting LLH.. . .. oot e s s o e oeeee e e 1
: 6 113- 412 ° BOLT - 1/2" x1-3/4" NChex Z.P. . . v oo et s s e e e oo e ns 4
-7 192- 23 LOCKWASHER - 1/2" Z. P, . .o ssee .. @ eeeeeaa 6

8 NSS - PLATE - lift lever (use C25382). . ... .... e h e s aaareneas 1

9 113- 417 BOLT - 1/2" X 1-1/4" NC hex Z.P. . . .. i e e e mes e o 2

10 129- 105 NUT - 1/2" NCheX Z.P. .\ v v e e e e eeese o 4

11 195- 545 WASHER - plain 3/4" Z.P.. .., ...... e e e eareeaeanan 2

12 132- 308 PIN - cotter 3/16" X 1-3/4" .. . i ittt e e et e e e e eennn 2

13 113- 421 BOLT - 1/2" X 2" NC hex Z.P. s i v e bt e s e eseeenenn..2

14 C 14568 PIN—drawbar................................,..1

15 C 14868 HITCH FRAME ASSEMBLY (220 and 222} e v v v v o o o oo s v om o 1

{,‘

Printed in U.8,A. . April 1980




CASE 220,222 AND 442 COMPACT TRACTORS 77

MODEL

F11

FIi8 FRONT

REF. PART NO

1 C 14646
2 C 14647
3 i11- 362
4 192- - 21
5 129- 103
6 C 12892
7 C 10898
8 C 14363
9 113- 424
10 192- 23
* 11 ¢ 14118
12 - C 14113
13 C 14348
14  C 14504
15, , G...14505 ~-
18' "111- 362
17 111- 340
18 113- 111
19 131- 176
20 C 14351
21 C 14596
22 C " 14353

F18 FRONT .COUNTERWEIGHT BRACKET KITS

1 C
2 C
3 111-
4 192-
3 129-
6 C
7 113-
8 192-
9 129-
10 113-
11 195-
12 192.
13 129-
14 ¢
15 C

Fl

14646
14647
382
21
143
14687
607
25
10%
423
533
23
105
12692
10898

- Printed in U.S.A.

-

SHAFT DRIVE PTO AND MODEL
COUNTERWEIGHT BRACKET KITS.

DESCRIPTION REQ'D
BRACKET - mounting R.H. « =« o o v o 0 0 v cvn v o emonmnnnnn,, 1
BRACKET - mounting L.H. ¢ =« vvcv o runmmnenennenn.., 1
BOLT - 3/8" x 1" NC Rd. Hd. Square Neck++ - - ==+ s » ie e 4
LOCKWASHER ~ 3/ 8« = s« s s o e v v s naemme e e cnsananenn 10
NUT - 38" NC hex Z.P. - c e vt a v e e ncnnnnn ) 10
PIN - ClEViS 5’ a" ------------------------------- - 2
PIN - safety =« -« o v o oo ool h L “ e s e s 2
SPACER - mounting bracket s« «« .« +v.uauau. e 1
BOLT - 1/2" X 2" NC hex Z.P.s « v st e m v v enna S e ame e 9
LOCEWASHER ~ 1,/2" 2. P, «c v vttt eeeccnnennn e e e 2
BELT - PTOdrive: « « v i it i sttt et e et e mnen e e e 1
PULLEY - PTO+ e« c e e v v u.. e eaeaa. f e e et 1
PLATE - bearing mounting - - . ... st r e s em e caae.
FLANGETTE « ¢ - v vinnnnnn. G h e e e -

. BEARING - pulley « o i v ittt it i it e st e ennen T,
BOLT - 3/8" x 1¥ NC Rd. Hd. Square Neck Z.P. v v v s auceen..4d
BOLT - 3/8" x 3,4 NC Rd. Hd., Square Neck Z.P.v s s v v = » - . . -2
BOLT - 516" x 2-1/2" NC hex Z.P. « = = = = v . . fee i “saal
NUT - 1ocK 5,168 NC heX Z.P. v vt v mm e mm e e e ms nemeem e 1
NUT - bell tenSI0m e « v v st i i e e it e e e ameee s nnnnmen. 1
SCREW - belt tension adj, « + =« c v e s e v v oo e e me s e ennn ceal
LOCK - belt tenSion » v «+ = v @ v e c s v o vsesenens e e |

BRACKET - mounting R.H, «+ = - v vsrevnaavaa, D R |
BRACKET - mounting LLH, -« «+ c v v s aa v L 1
BOLT - 3;8" x 1" NC Rd, Hd. Square Neck:« - s o s s e s vennnny
LOCKWASHER - 3/8" Z.P. ++ - v naeanns R |
NUT - 3/8" " NChex Z.P. s+ v vevomncannnn. R
BRACKET - welght support - - ¢ v s e v i m i i it it i et tmvnnn s 2
BOLT - 5,8"x1-1,2" NC hex Z.P.x c =+ v s+ - e e e e e, 4
LOCKWASHER - 5, 8" Z.P. & s i e et e e e it et neaen .
NUT - 5/8 " NC hex Z.P, ¢ ¢+ s i i i it v e menans C e e 4
BOLT - 1,2 X 7"  NC HeX Z.P.r e v vt e eeeemmmenn DI 2
WASHER - plain 17,32" Z.P
LOCKWASHER - 1,2" Z.P. .
NUT-1,/2"NChex Z.P, . o e et i i v ..

PIN - clevis 58" Z.P, o0 v o s w . u. PR,
PIN - safety. . - @ o i et e e e et m e e

February 1970

‘ T



NUMERICAL INDEX

. NUMERICAL INDEX' S N

T

-

\;L

PART PAGE REF. PART PAGE- REF. PART PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO,
16905 A7 2 A 72005 49 7 C 12187° b 3 C 13373 31 9 C 14250 31 1 c 14546 &1 19 '
40035 g 20 A 72007 49 13 > 12193 67 2 C 13385 M 6 C 14258 3 19 c 14548 63 16 )
40035 13| 20 A 72034 53 Py ¢ 12224 21 2 c 13411 17 17 c 14268 37 "1 c 14548 61 13
40035 13 28 A 72038 55 7 c 12280 39 4 C 13498 43 27 c 14278 47 . c 14549 B1 14
40035 15 28 A 72039 55 5 c 12370 37 7 C 13498 53 1 c 14283 27 10 - c 14550 " 61 15
49485 21 24 A 72040 55 B c 12506 61 10 C 13510 47 5 N 14288 27 9 c 14551 61 16
A 10326 21 22 A, 72041 55 23 C - 12506 63 7 C 135612 47 1 c 14290 27 1 c 14553 57 6
A 11538 37 5 A 72042 55 10 c 12551 4 25 C 13513 47 8 c 14292 27 7 ¢ 14557 61 17
A 25447 55 20 A 72043 BS ° 17 C 12552 41 26 c 13514 47, 8 G 14294 27 8 [ 14558 81 18
A 25461 55 4 A 72046 55 32 c 12653 41 24 c 13515 47 3. C 14297 27 5" c 14561 61 9
A 25546 55 36 A 72047 55 33 c 12554 4 16 c 13526 37 16 c 14301 53 20+ C 14561 83 6
A 27001 9 x| A 72048 55 1 c 12559 a1 31 C 13605 33 5 . C 14304 59 9 C 14562 61 11
A 27001 1 23 A 72073 17 1 C 12560 4 32 c 13605 33 16 C 14305 59 .8 c 14562 63 g
A 27251 57 17 | A 72073 19 C 12603 17 22 (o 13716 K< 6 v ¢ 14317 33 2 c 14564 57 2 .
A 27365 13 39 A 72077 19 3 c 12604 37 2 o 13744 67 9 c 14318 33 3 c 14565 .57 3
A 27365 15 39" A 72092 19 2 o 12612 37 8 C 13848 2 1 C 14326 29 3 C 14566 57 4
A , 27410 45 40 A .- 72008 19 8 c 12675 67 18 C 13863 «37 12 c 14332 33 18 C. 14563 73 z .
A - 27410 53 18 A 72099 ‘19 5 c 12676 67 38 c 13866 37 13 c 14333 .33 17 € 14568 75 14
A 27410 69 7 A 72103 19 o1 c 67 g8 C 13962 53 12 c 14334 33 12 c 14575 57 10
A - 27577 89 ° & A 72104 55 2 c. 59 2 c 14060 59 * 1 c 14341 29 2 o 14578 57 1 .
A 27891 47 6 B 50213 57 C 57 14 c 14067 61 5 c 14343 35 18 c 14589 29 13
A 29197 69 8 B 52118 71 12 ol 77 & C 14067 63 \i\ C 14344 55 34 .C 145490 29 3
A 30084 7 10 B 52144 a4 15 c 77 14 c. 14113 77 12 c 14348 77 13 C 14506 77 21 g
A, 30095 45 41 B 59393 13 48 c .. _ 12713 a1 .2 C 14116 77 i C 14351 77 20 c’ 14598 29 21
A 30338 71 13 B 59393 15 48 c 12718 4 36 c 14126 3 3 Ce 14353 | 77 2 C 14509 - 5§ 21
A 3bss1 K] 10 C 10312 17 16 c 12723 41 10 C 14127 A 3 C 14363 . 77 8 c 13613 47 :
A 30881 33 11 C 10312 23 6 c 12725 41 21 C 14128 33 2 C 14395 13 26 c 14615 43 26 ’
A 30881 35 14 C 10314 870 2 c 12880 69 1 C 14131 33 3 c 14399 15 26 c 14613 45 31
A 30881 67 33 c 10372 5% 2 C 12883 69 2 C 14153 67 39 oo 14457 75 2 o 14827 61 °8
A 30971 -73 12 c 10482 39 7 c -~ -12884 69 3 C 14168 41 LB 4 c 14459 75 5 C. 14627 .83 -5
A 31920 35 13 I 10487 23 1 C 12885 - 69 4 c -’ 14172 47 C 14460 75 5 C- 14629 87 20 .
A 32190 45 39 C . 10549 57 15 c 12886 69 5 C 14180 43 % | ¢ 14466 67 1 C 14644 M 24 .
A 35956 a9 N C 10857 17 14 c 12903 69 B C 14186 37 4 | ¢ 14470 67 7 .| C 14645, .31 24
CA 37247 a7 4 C 10678 17 3 c 12965 41 38 C 14187 37 15 C 14481 67 5 cC 14646 77 1 .
A 40702 55 40 C 10836 59 3 C 12975 33 g C . 18194 " 35 4 c 14489 67 3 c 14647 ~ ¥7 2. .
| A 40736 55 21 c 10898 87 10 c . 12975 33 10 C 14195 < 14 C 14491 67. 12 o 14653. 45 42
A 407386 55 22 c 10898 75 4 C 13047 43 27 C 14199 41 . 17 C 14492 67 7 c 14654 a5 43 .
” A 7 M9 55 13 C 10898 77 7 C 13047 . B3 1 c 14200 3}/ 6 C 14500 29 10 c 14855 43 27 T
A 43356 55 31 ¢ “ogss. 77 5. C 13077 27 12 ¢ 14201 35 7 c 14504 . 77 14 c 14655 538
| A 43499 ) 37 c 11529 17 18 C 13106 3 7 C 14209 29 5 C 14505 77 15 c 14656 M 19
| A 44433 55 29 C 11529 43 16 C 13106 33 .8 C 14210 # 5 C 14506 21 4 c 14687 77 6
| A 50096 4 a4 c 11545 17 19 C 13196 41 2 <. 14213 29 4 c © 14513 3 2 c 14680 ‘93 5
A 50421 49 14 c 11545 43 17 c 13197 41 a3 C 14227 4 39 c 14517 31 21 e 14692 73 13 -
| A 62079 17 15" C 11635 3 8 c 13200 69 2 cC 14223 4 37 c 14519 41 22 c 14695 73 10
1 A\ 70058 35 2 c 11642 49 7 c 13201 69 3 C 14224 »23 3 C 14524 39 1 c 14698 73 9 e
| A © 70062 a7 11 c 11643 49 =8 - C 13203, 69 w C 14228 61 42 c 14525 39 5 C 14699 73 1
A 70090 5 5 c 11644 49 4 C 13204 69 12 C 14228 63 9 c. 14526 39 3 'C 14700 73 Fr 7 e
A 70100 43 18 C 11906 33 - B c 13207 69 M C 14240 23 1 c 14528 a9 8 c 14703 7% 16
A 70109 43 1 c 11942 31 26 [ 13211 41 9 Cc 14241 23 1 C 145630 a9 6 c 14709 71 17
" A 70111 43 7 C 11942 47 9 c 13212 4 20 C 14243 a3 28 c 14533 67 22 c 14710 71 18
A 70111 49 - 18 C 12003 47 3 c 13241 41 5 C 14243 49 1 c 14534 31 15 c 14712 71 ‘
) A - 70112 " 49 7 C 12102 33 13 C " 13261 41 407 C 14244 43 28 C 14537 .57 9 [ 14716 7 8
9 A 70112 51 4 c 12110 37 5 C 13266 41 8 C 14244 49 1" | ¢ 14539 61 7 C 14717 N 15
A 70185 37 - 8 C 12111 37 Q 6 c 13289 39 2 C 14245 43 . 30 C 14539. 63 -4 C 14722 71 3
A 70202 57 8 C 12115 37 7 C 13297 31 12 C 14246 73 6 C 14540 61 .4 c 14724 71 - 4
A 72001 49 11 c 12126 a5 18 C 13345 31 c 14247 43 23 C 14542 61 1 C 14725 71 14
A 72002 49 12 c 12127 47 5 C 13357 37 3 ¢ -14248 43 24 o 14543 61 2 C 14728 K} 2
A 72004 49 8 c 12168 47 6 C 13360 39 1 C 14249 a3 25 c 14544 61 3 c 14729 29 17




"'t‘ -

B0 5 . NUMERICAL INDEX Y -
PART PAGE REF. PART . PAGE REF. -PART 4 PAGE REF.
‘NO. NO. NO. NO. NO.  NO. NO. NO. NO.
C. 14730 29 17 .C ”1547é 43 23 C 16699 -, 41 11
c 14783 - 53 19« | c .58 © 43 25 c 16700 a1 13+
C 14784 .53 14 T C “*16481 43 28 C 16744 41 3

He jas1g 53 - 2 C -+, . 15487 > 51 1 -l e 16786 25 .13
- s14817 ¢ 53 7 c -~ 1595 ". 25 7 | ¢ 16786 27 L4
C 4818 53 -§ L C 356167, B-7/: SR B K 16786 * . 27B 13
e T a419” 53 1 c, 15656-" 2 1 C 17217 77
C ~ 14820 . 53 1 C .= f 155% 21 . M C {7217 25 9
c .14822 53’ . "C. 15557 ... 25 8 . C 17236 43 12
. C.. 14823 - 53 o C . 18857 - 27B. 871 C 17574 17 16
c . 14827, 38 . 3 | ¢ 15632 1 %37, 19 L. C % 17763 57 P
c . 4828 88 @ 7 |.°€ 15633 % .47 7 10 P . 57 .
C f-1/48.29"‘ < - S c 18650 7 63 - 10 - G " 178N 53 24

- C 14830 ..538 ¢ e |7 15691 . 63 o1 c .. 35 5
C 14831 538 10 C 15692 683 - . 27 c 9 24
[ 14834 538 137 c” 15693 , - 63 13 C - 11 24
c 14836 538 - 15 c- . 156%4 O L ~-13
c 14837 538 . 5 c 15695 63 15 |77¢c 18 34
C 12838, . 538 16 c .7 28 -1 ‘c -/ 18098 21 14

.- C 14844- A 48 c - 16718 25 3 /ex/ 18093 21 30
C 14866 75. 15 c 15718 - 278 3 | /c 7 18101 9 18
C . 14867 75 L o 15720 2% . " 15 C ig153 ~ . 29 18
C . 14872 73. * 1 - C 15721 25 .2 C 18197 57 12
; 14900 31 10} C 15721 278 1. c 18296 17° 1
¢\ —14006 13- 44 | C 15726 a7 C 18384 . 51 9

AL 14906 15 44 | .C-» 15726 ' 351 1,4 ¢ 18788 59 *27
£ _"14916 37 4 .C 15730 - 51 3 c’ 18812 33 1.

e 14919 a1 a9 |' ¢ 573 Bl 4 c 18313 33 1
cC 14923 49 5 c 15732 51 5 - C 18814 13 43
C 14942 37 23 c ¢ 15733 51 6 c” 18814 15 43
c 14944 . 29 2] C- 15734 51 =7 |7 c 18850 69 7
Ne 14944 37 10-[-7¢ 15735 51 . ° 8 C " 18907 -27B 2
C - 14945 37 g C 15737 ° ©51 ., 10 C 18908 278 i
C " 14946 L3 - 9 C 15738 81 1t c - 18940 27B 17
(o 14950 a7 1. C 15739 51 2. C 18993 59 30
c - 14953 13 38 c . 15740 51 13 c 19037 538 :
c 14953 15 .38 |._.cC 15743 & 25° 14 c 19472 278
C + 14970 73 8 - C " 15744 25 17 C *19740 71 -1
C 14975 7N o2, s C 16946 3 : C 19740 71 1
c 14976 71 b3 C 15961 23 4 C 22571 57 ih
.C 14979 .73 "4 C 15970 67 a5 C 22571 59
C 14990 35 12 c - 15971 67 42 C 29573 59 10
C 14991 - 71 *g C 16095 © 67 46 C 22637 41 14
c 15007 17 - c. . 16097 67 44 C 22638 41 12
-C 15080 ~ 67 -7 1 c 16098 67 43 c 22671 76 9
C 15123 73 14, C- - 16099 67 41 C 22671 ° 278 9
€ 15183 28 25 C 16101 43 - 15 C 22700 13 31
C. 15184 29 . 26 C 16128 71 % 20 T'c 22700 s . .31

 C 16335 43 o1 C * 16255 31 27 cC 29738 13 56
€. 15396 '31 27 « C7 16295 41 27 C 29738 15 56
C ' 15410 3 7w .| C - 16297 47 . 2 C 22738 17, 12
o 15447 31 1 C 16305 29 23 G 25738 19" 2
c’ 15448 315 20" ¢c. 16305 37, 18 cC 22738 19 2
c 15449 67 48 C 16443 Kh . 7 cC 23135 11, 18
“C . . 15451 a3 /- 24 | C 18484 29 1 o 23245 25 10

T C 15452 KA 9 . C 16485 29 1 c 23245 27 3
C 16455 . 31 19 C 16516 538 1 c 232485 276 10
(o 16477 . 23 C . 16616 278 19 C 25 18

7 S

- NUMERICAL INDEX B1

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NQ. NO. NC. NO. NO. NO. NO.
C 23506 27, 1 KO 232535 59 5 KO 235476 21 25
C., 23506 278 ° 18 KO 235003 9 11 KO 235496 21 12
C 23740 25 6 KO 235003 ., 11 11 KO 235592 9 8
¢, | 23740 27 6" KO 235004 9 7 KO 235573 g 17
C 23740 278 6 KO 235004 11 7 KO 235603 21 33
T 23839 57 KO 2350078 7 17 KO 235631 7 10
c 23858 13- 45 KO  235007-S 7 40 KO 235747 13 6
c 23858 15 45 KO  235007-S 13 10 KO 235747 15 3
- C 23860 .13 57 "KO 2350075 15 10 KO 235748 13 42
c 23860 .15 57 KO 235008 7 15 KO 235748 15 42
“C 7T 23860 17 2 - KO 235008 7 38 KO 235757 13 29
c 23870 59 12 KO 235010 ° 7 - 19 KO 235757 13 54
C 23902 17 21 KQ 235010 7 42 KO 235757 15 239
cC . 2035 59 10 KO ' 235011 7 18 KO 235757 15 . 54 -
cC - 2438 13. 8 KO 235011 7 41 KO 235818 13 35
c =~ 241 - - 15 7 KO 235025 13 16 KO 235818 15 .35
C 24141 .15 ° 8 KO 235025 12 52 KO 235826 7 14
C. 3 24192 4. .. KO 235025 15 16 KO 235828 7 37
‘Co- - 4o 57 7 KO . 236025. - - 15 52° KO -+ 235868 1 17
c 24301 - .57 16 |. KO 235026 13 17 KO 235889 11 2
C 24433 37 3 KO 235026 15 17 KO 235890 1 16
C 24435 37 1 KO 235047 . .~ 7 g KO 235891 11 16
. C 24438 37 "~ 9 KO . 235048 7 6 KO* 235892 1 16
c 24729 17 11 - KO . 235048 13 50 KO 235954 17 24
c 24731 838 1 KO 235048 15 5. | KO 235985 17 4
C 24731 53B 12 KO. 235082 - 17 7 - KO 236438 15 - 4
C 24834 7 21 - KO 235083 7 27 KO 236546 13 4
c 24884 7 44 KO 235053 7 50 KO 236611 9 13
c 24885 7 25 KO 235054 17 14 KO 236611 11 13
- D 31945 41 4! KO 235057 .13 59 . KO 237559 21 32
"F 19892 19 7 |, KO 235057 ~ 18 59 | KO 237888 13 5
F 53109 51 2 KQ 235070 . 13 29 KO 237658 13 55
F 59014 278 14 KO *_ 235070 13 54 KO 237658 15 5
G 45048 35 9 KO 235070 15 29- KO 237658 15 55
" H 43034 - 21 16 KO 235070 15 54 KO 237808 13 23
KO 200372 19 15 KO 238084 21 19 KO 237808 15 23
k0" 200380 T 1 KO 235085 21 18 KO 270889 13 3
KO 200383 19 4 KO - 235086 21 17 KO 270889 15 3
KO 200408 19 8 KO 235117 7 8 KO 271077 13 1
KO 220174 13 49 KO 235118 7 7 . KO 271077 15 1
KO 220174 15 49 KO 235125, 13 11 KO 275066 7 26
KO 220174 " 59 "8 |+ KO  235125-% 15 1 KO  275066- 7 44
KO 22029 59 2 KO 235125 21 29 KO 275067 7 . 26
. KO 220476 59 1 KO  235175. . 13 2 KO 275067 7 49
KO 230011 7 20 KO 235175 15 2 KO . 275143 7 4
KO 230011 7 43 KO 235207 - 17. 8 KO 275144 7 11
KO . 230170 7 16 KO 235277 .21 23 KO 275144 13 51
KO 230170 7 39 KO - 235287 9 2 KO 275144 15 51
Ko 230170 13 9 KO 235288 9 16 KO 275182 59 13
KO 230170 15 9 KO 235389 9 16 KO 275220 7 3
- KO, 230265 7 29 KO 235290 g 16 KO 275341 5 3
KO 230266 7 52 KO 235353 13 20 KO = 275341 13 58
KO 230265 13 9A KO 235353 13 53 KO 275341 15 58
KO 230265 15 9A KO 235353 15 20 KO 275341 17 "N
KO 230722 57 19 KO 235353 15 <53 | —KO—— 278690 21 13
KO 231032 7 5 KO 235368 17 . 5 KOA 536 5 3
TKO 2312831 57 @ 20 KO 235447 19 10 KOA 231533 59 1
KO 57 21 KO 235448 19 9 KOA 235100 5 1

232535




ey) . NUMERICAL INDEX NUMERICAL INDEX
- v
- _ o . ~ X
PART. PAGE REF.  PART PAGE REF. PART PAGE  REF. paART PAGE REF. | PART PAGE REF.  PART PAGE REF.
NO. NO. NOQ. NO. NO. NO. NO. NO. NO. NO. NO, NO. NO. NO. NO. NO. NO. NO.
KOA 235139 9 10 15- 420 21 g 113- 208 17 26 120 504 43" 20 ] 87 484 59 18 193- 5 59 '
KOA 2352568 21 26 25- 104 T 1 113- 208 25 20 q29. 531 69 13 187- . 1036 29 g <« 193 29 43 :
KOA 235569 9 15 25 104 21 1 13- 219 33 12 g9 601 39 14 187- 1036 67 11 :
KoA 235571 9 15 25- 106 67 32 13- 219 67 34 129 501 67 13 187- 1046 33 Y
KOA 235611 9 6 25- 1510 35 3 13-« 412 75 6 131- 71 29 12 187- 1046 33 12
KOA 235616 9 15 28- 680 41 34 13- 417 7 5 131- 176 31 30 187- 1047 59 3
KOA 2357435 21 28 41- 18 13 13 13- 417 % .8 g3 176 71 5 187- 1251 23 2
KOA 235827 1 & 41- 18 15 13 13- 4 75 13 431 176 77 19 192- 17 55 15
KOA 235827 1 8 61- 510 5 . 3 113- 423 77 10 131 178 3 25 192- 18 21 6
KOA 235865 1 15 71- 410 17 k) 113-° 424 79 2 931- - 178 71 4- 192- 18 21 21
KOA 235866 “é? 15 73- 528 45 33 13 424 31 7 3. 301 9 .26 ¢ 192- 18 - 29 28
KOA 235867, 11 PR 610 58 - 25 13- 424 39 3 31 3 .n 26 192- - 18 55 28
- ‘ KOA 236919 21 34 83- 55 49 18 13- 424 77 8 431 301 13 37 192 18 59 4’
KOA 237344 11 10 83- 55 51 5 113- 425 73 3 31 301 15 37 192 18 59 23
KOA 237653 21 8 92- 4 7 2, 13- 441 31 18 931. 350 31 14 192- 19~ i3 . 18.
KOB 235711 9 22 92 3 9 12 13- 447 31 18 131 629 59 5 192 19 15 < 18
KOB 235949 . 11 22 92-- 6 "o 12 113- 607 7o 7 431- 1112 35 8 192- 19 17 2-
KOC 236303 13 7 92. 6 49 3 114- . 200 . 43 2 131 1232 41 35 192- 19 17 9
KOD 2358327 7 2 92 6 67 ° 31 114- 200 43 31 43 5 6 2 192- 19 17 13
KOD 238327 7 45 a2 B 65 "4 115 204 15 25 130- 48 23 5 192- 19 21 13
KOE 235646 7 48 111- 1 29 27 115 208 17 20 132- 91 7 5 192- 19 29 7
L 15282 35 1 - 101 3 13 126- 1 51 B 932 306 75 12 192- 19 31 5
h Ke) 2815N - 27B 16 m- 108 59 |18 126- 12 49 S 13- 310 a7. 17 192 19 43 45
R 15087 55 3 m- 109 29 3 126- 1 55 BZIEEE o 310 67 4 192- 19 59 2%
R - 15090 55 B - 131 35 2 126- 119 38 g3 311 33 8 - 192- 19 67 16
R 18106 55 1 11 202 ° 31 r31 126- 119 67 37 1= 311 33 9 192- 20 17 8
R 16147 55 12 111- 202 59 15 126 W 128 41 M 93z 321 3700 1 192 20 23 3
R 16148 55 16 11 340 77 17 129- 21 7 138- 59 71 19 192 20 29 15
"R 16161 85 . 9 m- 362 77 3 129- 17 28 23 q3g- 96 37 14 192- 20 35 10
R 16287 9 19 m- 362 77 3 129- 18 55 4 138 96 67 6 192 20 35 16
R 16287 11 19 mi- 362 77 16 128- 27 59 22 438 99 33 4 192 20 45 34
"R 16287 i3 27 11- 530 85 .2 129- 37 21 0 3 a9 3 . 4 192- 20 47 7
R 16287 15 27 11 531 65 3 129- 101 29 8 138 134 53 17 192 20 59 12
R 17820 41 33 m- 532 65 2 129- 101 C3 6 138 309 S TR 192- 21 13 15
T 25683 67 24 13- 1 41 46 129- 7 0 35 23 138 2043 a 47 192- 21 . 13 24
T 36441 4 18 13- 1 59 2% 129- 101 59 17 qa1. 9 67 75 192, 21 13 32
Y 34346 7 28 13- 2 W 12 129- 101 67 15 g1 4 37 2 192- 21 15 15
v 34346 7 51 13- 4 67 14 129- 102 23 4 a1 56 67 ap 192- 21 15 24
v 34416 2 3 M3 6 13 19 129- 102 29 16 14 a1 25 a 192- 21 15 32
. v 34418 13 12 n3- 6 15 19 129- 102 35 17 . s a1 278 4 192- 21 17 19
s v 34418 a5 12 13- 6 17 3 129- 102 4% - 35 g 24 43 21 192- 21 17 L
' Y 34418 21 27 13- 102 B .M 129- 102 47 8 186 a6 45 38 192- 21 25 21
Vv 34433 57 1 | M3 102 59 3 129- 102 59 14 g6 524 53 3 192- 21 39 10
W 5063-S 9 21 13- 103 17 7 129- 103 39 13 56 535 53 18 192- 21 43 3
| w 5063-S - 11 21 13- 103 59 11 129- 103 67 36 g6 536 -53 18 192- 21 59 29
' W 5063-S 17 27 13-+ 0429 24 129- 103 77 5 185 - 661 o a 192 21 67 35
| W 5063-S 43 6 13- 104 % 15 129- 105 65 4 1g9. 95 21 35 192- 21 77 4
| - 13- m ) 77 18 129- 10%- 65 5 169- 131 - 59 22 192- 71 278 el
13- 118 23 7 129- 105 75 10 gy 146 69 14 192- 23 29 19
Hg : ;gg A :; :S 129- 105 77 13 473 210 59 3 192- 23 31 18
: - 129- 107 67 29 i a 9 192- 23. 33 14
* - HARDWARE NUMBERS : o113 206 15 i4 1729. 107 77 9 ::;; g;i 53 ) 18 152. 23 39 2
. i 1 2 - 13- 206 39 9 129- 122 59 20 73 237 55 27 192 23 65 3
— 15" B4 2 14 nE 207 M3 28 ] 429 25 33 15 175 00 . 3 4 1923 23 75 7
! LY £40 51 14 13- 207 .. 13 33 129- 325 33 16 175 &6 - 1710 192- 23 77 10
13- 612 . 83 28 113 207 15 33 129- 325 33 17 477 94 5 7 192- 23 77 12
| 13 850" 49 Y 207 43 2 129- 400 67 a7 gy 121 59 4 192 25 77 8
13- 652 - 49 2" Hi gg; 67 %0 128- 409 5 2 g 408 59 7 192- 26 56 35

27B 20 ’ &




NUMERICAL INDEX ‘ .

PART PAGE REF. ] : . .
NO. NO. NO. - - )
218 5107 45 a4 .
219- 403 37 4 '
219 a4 - 33 . 6 - : . .
218- 404 33 7 -
219- 404 325 20 : ol
218- 405 7 2
221. 4 a 7
o 221 12 47 11
221 412 67 19
221- 1130 73 1
221- 1139 73 6 )
221- 1375 73 5
221- 1422 73 2 .
321- .18 61 6
321- 7 18 63 3 -
321- 1871 63 1 )
353- 157 31 .20 .
353 a1 " - 2B g .
) \ &

Ingersoll Equipment Co., Inc.

Ta




